
Part No. 2701052 Rev. 1

�

�



335-12-99-CU  1999 Textron Inc. All Rights Reserved.
Lincoln, NE. Printed in U.S.A.

Thank you  for purchasing a Cushman product. You are one of our many customers who have voted
their confidence in our company by purchasing our products.

This is one of the best designed and built pieces of commercial industrial and turf equipment available.
Many safety features have been designed and built into this product. Please Do Not  remove or defeat
any safety features  as they were installed for your protection.

The useful life and good service you obtain from your vehicle depends to a large extent on the way
it is maintained and operated.

Treat your equipment properly, lubricate and adjust it as instructed in this manual and it will give you
many years of reliable service.

See your Cushman dealer for service and parts. She/he stocks genuine Cushman parts manufactured
with the same precision and skill as the original parts.

Always Think Safety!

IMPORTANT!

This Manual Will Aid You In The Safe Operation And Proper Maintenance Of Your Equipment.
Read Manual Thoroughly Before Attempting Operation. If Any Portion Is Not Clearly Understood,
Contact An Authorized Dealer For Clarification.

WARNING!
The information and instructions included in this manual alert you to
certain things you should do very carefully. If you do not, you could:

• hurt yourself or others 
• hurt the next person who operates the equipment
•  damage the equipment.

GENERAL INFORMATION

This symbol is used throughout the manual to alert you to information about unsafe
actions or situations, and will be followed by the word DANGER, WARNING,  or CAUTION.
DANGER indicates immediate hazards that may result in severe injury or death. WARNING
indicates unsafe actions or situations that may cause severe injury, death and/or major equip-
ment or property damage. CAUTION indicates unsafe actions or situations that may cause
injury, and/or minor equipment or property damage.

This symbol appears next to information or instructions which will help you operate
and maintain your equipment the right way.

!

NOTE:



1

INDEX

ACCESSORIES & MODS

Haulster Models
B
Back-up alarm 4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
Box sides and tailgate, 1/2 ton 5. . . . . . . . . . . . . . . . 
Box sides and tailgate, 1 ton 5. . . . . . . . . . . . . . . . . . 
Bumper, front 2. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
Bumper, rear 3. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

C
Cab set (Mod only) 64. . . . . . . . . . . . . . . . . . . . . . . . . 

D
Dome light (Mod only) 63. . . . . . . . . . . . . . . . . . . . . . . 
Doors, steel (also Mod) 46. . . . . . . . . . . . . . . . . . . . . 

F
Frame, galvanized, 4-wheel (Mod only) 66. . . . . . . . 
Frame, galvanized, 3-wheel (Mod only) 66. . . . . . . . 
Doors, steel 46. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

H
Heater and defroster, 4-wheel (also Mod) 52. . . . . . 
Heater and defroster, 3-wheel (also Mod) 54. . . . . . 

L
Light mount kit 43. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

M
Mirrors, outside 14. . . . . . . . . . . . . . . . . . . . . . . . . . . . 

P
Pintle hitch 2. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
Protecto-seal gas cap (also Mod) 43. . . . . . . . . . . . . 

S
Speedometer (also Mod) 67. . . . . . . . . . . . . . . . . . . . 

T
Tires, spare 15. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
Toolbox with tray 35. . . . . . . . . . . . . . . . . . . . . . . . . . . 
Tow hitch, rear 3. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
Turn signals (also Mod) 62. . . . . . . . . . . . . . . . . . . . . 

U
Upper ROPS (also Mod) 44. . . . . . . . . . . . . . . . . . . . 

W
Welder mount kit 13. . . . . . . . . . . . . . . . . . . . . . . . . . . 
Window, rear (also Mod) 50. . . . . . . . . . . . . . . . . . . . 
Windshield with wiper (also Mod) 48. . . . . . . . . . . . . 

ACCESSORIES & MODS

Turf Models
B
Back-up alarm 4. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
Box sides and tailgate (47”) 8. . . . . . . . . . . . . . . . . . . 
Box sides and tailgate (60”) auto. tailgate release 68. 
Box sides and tailgate (60”) Update Kit 70. . . . . . . . . 

C
Cab set (Mod only) 64. . . . . . . . . . . . . . . . . . . . . . . . . 
Core Harvester 16-28. . . . . . . . . . . . . . . . . . . . . . . . . . 
Core Harvester Update Kit 16. . . . . . . . . . . . . . . . . . . 

ACCESSORIES & MODS
Turf Models (con’t.)

D
Dome light (Mod only) 63. . . . . . . . . . . . . . . . . . . . . . . 
Doors, steel (also Mod) 46. . . . . . . . . . . . . . . . . . . . . 
Dragmat bar set 7. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
Dumpbox, poly 6. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

F
5th-wheel ball hitch 36. . . . . . . . . . . . . . . . . . . . . . . . . 
5th-wheel ball hitch update kit 38. . . . . . . . . . . . . . . . 
Flatbed (47”) 10. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
Flatbed, 60” quick disconnect 12. . . . . . . . . . . . . . . . 
Frame, galvanized, 4-wheel (Mod only) 65. . . . . . . . 
Frame, galvanized, 3-wheel (Mod only) 65. . . . . . . . 

H
Heater and defroster, 4-wheel (also Mod) 52. . . . . . 
Heater and defroster, 3-wheel (also Mod) 54. . . . . . 
HI-Lo hydraulics (also Mod) 58. . . . . . . . . . . . . . . . . . 

L
Light mount kit 43. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
Liner, box (47”) 11. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

M
Mirrors, outside 14. . . . . . . . . . . . . . . . . . . . . . . . . . . . 

P
PTO, hydraulic (also Mod) 60. . . . . . . . . . . . . . . . . . . 
PTO, mechanical (also Mod) 56. . . . . . . . . . . . . . . . . 

S
Spark arrestor, exhaust 7. . . . . . . . . . . . . . . . . . . . . . 
Spreader/seeder, Thompson 35. . . . . . . . . . . . . . . . . 
Spreader/seeder, Vicon 40. . . . . . . . . . . . . . . . . . . . . 
Spreader/seeder, Vicon update kit 42. . . . . . . . . . . . 

T
Tires, spare 15. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
Top Dresser 1500 29-33. . . . . . . . . . . . . . . . . . . . . . . 
Top Dresser 1500 update kit 34. . . . . . . . . . . . . . . . . 
Turn signals (also Mod) 62. . . . . . . . . . . . . . . . . . . . . 

U
Upper ROPS (also Mod) 44. . . . . . . . . . . . . . . . . . . . 

W
Window, rear (also Mod) 50. . . . . . . . . . . . . . . . . . . . 
Windshield with wiper (also Mod) 48. . . . . . . . . . . . . 

5TH-WHEEL IMPLEMENTS
Turf Models

GA 60 Aerator 71. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
Sprayer, 300 gal. 71. . . . . . . . . . . . . . . . . . . . . . . . . . . 
Top Dresser 2000 71. . . . . . . . . . . . . . . . . . . . . . . . . . 
Quick Aerator 71. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 

Also
Accessory Lift and Storage Rack 71. . . . . . . . . . . . . 

Page Page



2

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

1 450454 Nut, M10-1.50  flange (10.9) 2. . . . . . . 
2 452399 Screw, M10-1.50 x 25 flange (8.8) 2. 
3 452410 Screw, M12-1.75 x 30 flange (8.8) 2. 

4 894878 Bumper, front 1. . . . . . . . . . . . . . . . . . . 
5 809180 Washer (1 1/8” diameter) 2. . . . . . . . . . 

WARNING!
� Keep bystanders away from the chain

(or tow rope) when pulling or towing
an object. Serious injury may result if
the chain or tow rope should break or
become disconnected.

� Do Not  wrap or hook a chain (or tow rope) to the
uprights or to the cross-tubes of the bumper for
the purpose of towing.

� When using the front bumper to tow or pull an
object with a chain, always  attach the chain (or
tow rope) hook into the slot located at the bottom
of the bumper. Failure to do so may result in
damage to the bumper and/or suspension
frame.

FRONT BUMPER ACCESSORY PART NO. 894778
HAULSTER 4-WHEEL MODELS

898702, 898703, 89814 & 898716
and

TURF TRUCK 4-WHEEL MODELS
898650, 898652, 898659, 898662, 898664 & 898685

ÏÏÏ
ÏÏÏ

Slot For
Chain Hook

Remove Screws Securing
Skid Plate, Replace With

Screws From The Kit When
Mounting The Bumper

1

1

2

3

4

23

5

5

PINTLE HITCH ACCESSORY PART NO. 895121
HAULSTER MODELS, 898702, 898703, 89814 & 898716

(When Using the Rear Tow Hitch Accessory Part No. 894780)

Existing Hardware
(With Tow Hitch Accy.)

Existing Hardware
(With Tow Hitch Accy.)

895121 Hitch, pintle (complete) 1. . . . . . . . . . . 
1 450454 Nut, M10-1.50 (10.9) 4. . . . . . . . . . . . . 
2 452586 Bolt, carriage, M10-1.50 x 30 4. . . . . 
3 825153 Hook, pintle 1. . . . . . . . . . . . . . . . . . . . 
4 895120 Hitch, pintle 1. . . . . . . . . . . . . . . . . . . . 

Ref
No.

Part
 No. Description

  No.
Req’d.

1

2 3

4



3

 

1 450454 Nut, M10-1.50 flange (10.9) 8. . . . . 
2 452399 Screw,  M10-1.50 x 25 (8.8) 8. . . . 
3 800236 Bolt, carriage 3/8-16 x 3/4 6. . . . . . 

4 800698 Nut, 3/8-16 crownlock 6. . . . . . . . . 
5 844921 Brace, rear bumper 1. . . . . . . . . . . 
6 844922 Bumper, rear 1. . . . . . . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

ÄÄ
ÄÄ

ÄÄ
ÄÄ

1

2

3

4

5
6

2

1

ÄÄÄ
ÄÄÄ
ÄÄÄ
ÄÄÄ

REAR BUMPER ACCESSORY PART NO. 894779
HAULSTER MODELS 898702, 898703, 898714 & 898716

1 450454 Nut, M10-1.50 flange (10.9) 2. . . . . 
2 452399 Screw,  M10-1.50 x 25 (8.8) 2. . . . 
3 894865 Hitch, receiver 1. . . . . . . . . . . . . . . . 

4 894887 Hitch, tow 1. . . . . . . . . . . . . . . . . . . . 
5 181492 Pin, hitch 1. . . . . . . . . . . . . . . . . . . . 
6 181493 Pin, click 1. . . . . . . . . . . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

REAR TOW HITCH ACCESSORY PART NO. 894780
HAULSTER MODELS 898702, 898703, 898714 & 898716

Ä
Ä

ÄÄ
ÄÄ

EXISTING
HARDWARE

2

1

3

4 5

6

The tow hitch and pins shown are
included with the tow hitch accessory,
this does not mean you have to use these
exact items. This accessory was
designed to incorporate different tow
hitches and/or connecting pins from
existing machinery.



4

1 894811 Accessory, back-up alarm 1. . . . . . 
2 320107 �Tie, wire, 7.5” (190.5 mm) 2. . . . . 
3 800697 �Nut, 5/16-18, flange crownlock 2. 
4 800710 �Screw, 5/16-18 x 1 flange head 2
5 894814 �Alarm assembly, back-up 1. . . . . 
6 834229 ��Alarm, back-up 1. . . . . . . . . . . . . 
7 839918 ��Receptacle, 2-wire 1. . . . . . . . . . 
8 524358 ��Terminal, male pin 2. . . . . . . . . . . 

  9 839935 ��Lock, 2-wire receptacle 1. . . . . . 
10 894815 �Harness, back-up alarm 1. . . . . . . 
11 826006 ��Connector, 2-contact female 1. . 
12 825886 ��Terminal, 1/4 L-male 2. . . . . . . . . 
13 839917 ��Plug, 2-wire 1. . . . . . . . . . . . . . . . 
14 838769 ��Terminal, socket 2. . . . . . . . . . . . 
15 844815 ��Connector, 2-contact 1. . . . . . . . 
16 839921 ��Lock, 2-wire plug 1. . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

� INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.
Not Illustrated*

DRILL TWO (2)
11/32 (8.5 mm)

HOLES

CONNECTS TO
REVERSE-SWITCH

FROM TRANSMISSION

CONNECTS TO
ACCESSORY CONNECTOR

BEHIND DASH

*

*

*

*

11

10

2

1

15

13

3

7

6

5

4

*

 BACK-UP ALARM ACCESSORY PART NO. 894811
HAULSTER MODELS

898702, 898703, 898714 & 898716
 & TURF TRUCKSTER MODELS

898650, 898652, 898659, 898662, 898663, 898664, 898684 & 898685

Illustration Shows Alarm Being Mounted To The
Haulster Models, Refer To The Instructions
Which Come With The Accessory For Mounting
To Specific Models

FRONT
OF

VEHICLE



5

894776 Kit, 1-ton box sides and tailgate 1. . . 
894775 Kit, 1/2-ton box sides and tailgate 1. 

1 450453 �Nut, M8-1.25 (10.9) 12. . . . . . . . . . . 
2 450455 �Nut, M12-1.75 (10.9) 2. . . . . . . . . . . 
3 452389 �Screw, M8-1.25 x 25 (8.8) 12. . . . . 
4 452411 �Screw, M12-1.75 x 40 (8.8) 2. . . . . 
5 844847 �Decal, TEXTRON 1. . . . . . . . . . . . . . 
6 894914 �Panel, 1-ton, (Left) 1. . . . . . . . . . . . 

7 845027 ��Decal, pinch points 1. . . . . . . . . . . 
894916 �Panel, 1/2-ton, (Left) 1. . . . . . . . . . . 
845027 ��Decal, pinch points 1. . . . . . . . . . . 

8 894915 �Panel, 1-ton, (Right) 1. . . . . . . . . . . 
845027 ��Decal, pinch points 1. . . . . . . . . . . 
894917 �Panel, 1/2-ton, (Right) 1. . . . . . . . . . 
845027 ��Decal, pinch points 1. . . . . . . . . . . 

9 894892 �Tailgate assembly 1. . . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

� INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY

BOX SIDES AND TAILGATE ACCESSORIES
FOR

HAULSTER MODELS 898702 & 898703,
1/2-TON BOX SIDES & TAILGATES, PART NO. 894775

and
HAULSTER MODELS 898714 & 898716,

1-TON BOX SIDES & TAILGATE, PART NO. 894776

(6)
(7)

(8)
(7)

(7)

2

1

4

3

3

1

6

7

8
9

5

1-Ton Sides
Shown

Rear Platform
Shown For

Reference Only

7



6

 

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

1 840012 Box, polyethylene 1. . . . . . . . . . . . . 
2 840013 Tailgate 1. . . . . . . . . . . . . . . . . . . . . . 
3 892530 Box assembly, dump 1. . . . . . . . . . 
4 120177 �Lockwasher, 3/8 18. . . . . . . . . . . . . 
5 600014 �Screw, 1/4-20 x 1 3/4 2. . . . . . . . . 
6 306325 �Lockwasher, 5/16 4. . . . . . . . . . . . 
7 306414 �Screw, 3/8-16 x 1 14. . . . . . . . . . . 
8 306416 �Screw, 5/16-18 x 1 3. . . . . . . . . . . 
9 306562 �Nut, 3/8-16 8. . . . . . . . . . . . . . . . . . 
10 306834 �Screw, 3/8-16 x 3/4 4. . . . . . . . . . . 
11 306932 �Nut, 5/16-18 4. . . . . . . . . . . . . . . . . 
12 306981 �Washer, 3/8 2. . . . . . . . . . . . . . . . . 

13 523224 �Bumper, rubber 1. . . . . . . . . . . . . . 
14 800037 �Nut, acorn, 1/4-20 2. . . . . . . . . . . . 
15 809168 �Washer 18. . . . . . . . . . . . . . . . . . . . 
16 833830 �Screw, shoulder, 1/4-20 x 3/4 6. . 
17 839971 �Bracket, box support 2. . . . . . . . . . 
18 840015 �Clip, spring 2. . . . . . . . . . . . . . . . . . 
19 840016 �Bracket, slide 2. . . . . . . . . . . . . . . . 
20 840020 �Bracket, tailgate 2. . . . . . . . . . . . . . 
21 840057 �Cable, tailgate 2. . . . . . . . . . . . . . . 
22 882931 �Bracket, box pivot 2. . . . . . . . . . . . 
23 892484 �Frame, tilt 1. . . . . . . . . . . . . . . . . . . 

POLY DUMP BOX, PART NO. 892530
TURF TRUCK MODELS

898650, 898652, 898659, 898662, 898663, 898684 & 898685

With
Ref. No. 3

With
Ref. No. 3

Reference
Vehicle Frame

• INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

Not illustrated.*

*

1

2

3

4

4
10

10

12

14

5

16 18

19

7
4

15
15

22

7

9
4

13

8

8

6
11

17
6

11

17
6

11

23

20



7

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

1 883341 Drag mat bar set 1. . . . . . . . . . . . . . 
2 306494 �Lockwasher, 5/8 1. . . . . . . . . . . . . . 
3 311385 �Nut, 5/8-11 1. . . . . . . . . . . . . . . . . . 

4 316914 �Screw, 5/8-11 x 2 1. . . . . . . . . . . . . 
5 809156 �Washer, 5/8 2. . . . . . . . . . . . . . . . . 

DRAG MAT BAR SET, PART NO. 883341
TURF TRUCK MODELS

898650, 898652, 898659, 898662, 898663, 898684 & 898685

1

2
3

4

5

5

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

882574 Spark arrestor set, complete 1. . . . 
1 813688 �Clamp, 1 1/4 2. . . . . . . . . . . . . . . . . 
2 822139 �Arrestor, spark 1. . . . . . . . . . . . . . . 

3 825334 �Adapter, spark arrestor 1. . . . . . . . 
4 832974 �Tube, adapter 1. . . . . . . . . . . . . . . . 

EXHAUST SPARK ARRESTER, PART NO. 882574
TURF TRUCK MODELS

898650, 898652, 898659, 898662, 898663, 898684 & 898685
and

HAULSTER MODELS 898702, 898703, 898714 & 898716

Depending on the Size of the
Tailpipe or Outlet Tube Will

Determine Which Adapter to Use

1

2

1

3

4

• INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

• INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY



8

BOX SIDES and TAILGATE (47”), PART NO. 890010
TURF TRUCK MODELS

898650, 898652, 898659, 898662, 898663, 898684 & 898685

23

24

9

1
4

1

8

33

34
35 36

8

1

4
9

7
1

4
9

20

36

33

34

35

25

26

30

28

6

7

27

9 4
1

18

3

2

10

3

12
11

31

16

32

13

22

7 1
10

5 1

17

21
4

9

1
4

9
10

1

7

7

1

30

29

15 19

14

4



9

BOX SIDES and TAILGATE (47”), PART NO. 890010
TURF TRUCK MODELS

898650, 898652, 898659, 898662, 898663, 898684 & 898685

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

890010 Box sides & tailgate, complete 1. . 
1 103867 �Washer, 5/16 37. . . . . . . . . . . . . . . 
2 303269 �Lockwasher, 7/16 2. . . . . . . . . . . . 
3 304364 �Nut, 7/16-14 4. . . . . . . . . . . . . . . . . 
4 306325 �Lockwasher, 5/16 30. . . . . . . . . . . 
5 306372 �Pin, cotter, 3/32 x 1/2 1. . . . . . . . . 
6 306414 �Screw, 3/8-16 x 1 2. . . . . . . . . . . . 
7 306416 �Screw, 5/16-18 x 1 8. . . . . . . . . . . 
8 306450 �Screw, 5/16-18 x 3/4 22. . . . . . . . . 
9 306932 �Nut, 5/16-18 30. . . . . . . . . . . . . . . . 
10 306982 �Washer, 7/16 6. . . . . . . . . . . . . . . . 
11 308090 �Washer, 1/4 1. . . . . . . . . . . . . . . . . 
12 548190 �Pin, hair 1. . . . . . . . . . . . . . . . . . . . . 
13 806773 �Pin, clevis 1. . . . . . . . . . . . . . . . . . . 
14 808222 �Link, chain connector 2. . . . . . . . . 
15 809978 �Cover, chain 2. . . . . . . . . . . . . . . . . 
16 817117 �Pin, connector 1. . . . . . . . . . . . . . . 
17 819337 �Bushing 2. . . . . . . . . . . . . . . . . . . . . 
18 820388 �Stop, tailgate 2. . . . . . . . . . . . . . . . 

19 825952 �Chain, tailgate 2. . . . . . . . . . . . . . . 
20 831727 �Seal, weather As Req’d.. . . . . . . . . 
21 836526 �Lever, reversing 1. . . . . . . . . . . . . . 
22 836527 �Slide, reversing 1. . . . . . . . . . . . . . 
23 883256 �Panel, box side (right) 1. . . . . . . . . 
24 883257 �Panel, box side (left) 1. . . . . . . . . . 
25 886051 �Tailgate 1. . . . . . . . . . . . . . . . . . . . . 
26 839013 ��Decal, stripe As Req’d.. . . . . . . . . 
27 889788 �Bushing (center) 1. . . . . . . . . . . . . 
28 889789 �Latch (right) 1. . . . . . . . . . . . . . . . . 
29 889790 �Latch (left) 1. . . . . . . . . . . . . . . . . . 
30 889791 �Bushing, end 2. . . . . . . . . . . . . . . . 
31 889804 �Tube, rear 1. . . . . . . . . . . . . . . . . . . 
32 890043 �Rod, actuating 1. . . . . . . . . . . . . . . 
33 838427 �Decal, Cushman 2. . . . . . . . . . . . . 
34 838495 �Decal, stripe As Req’d.. . . . . . . . . . 
35 844847 �Decal, Textron 2. . . . . . . . . . . . . . . 
36 845027 �Decal, pinch points 2. . . . . . . . . . . 

• INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY



10

Existing
Disconnect Pin

Existing
Hairpin

Existing
Disconnect Pin

Existing
Hairpin

FLATBED ACCESSORY (47”) PART NO. 889983
TURF TRUCK MODELS

898650, 898652, 898659, 898662, 898663, 898684 & 898685

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

889983 Flatbed, complete (47”) 1. . . . . . . . . 
1 103867 �Washer, 5/16 17. . . . . . . . . . . . . . . 
2 120177 �Lockwasher, 3/8 8. . . . . . . . . . . . . . 
3 304364 Nut, 7/16-14 2. . . . . . . . . . . . . . . . . . 
4 306325 Lockwasher, 5/16 17. . . . . . . . . . . . 
5 306414 �Screw, 3/8-16 x 1 8. . . . . . . . . . . . 
6 306416 �Screw, 5/16-18 x 1 4. . . . . . . . . . . 
7 306450 �Screw, 5/16-18 x 3/4 13. . . . . . . . . 

8 306562 �Nut, 3/8-16 8. . . . . . . . . . . . . . . . . . 
9 306932 �Nut, 5/16-18 17. . . . . . . . . . . . . . . . 
10 311397 �Screw, 7/16-14 x 3 1. . . . . . . . . . . 
11 816991 �Decal 1. . . . . . . . . . . . . . . . . . . . . . . 
12 828819 �Bracket, box hold-down 2. . . . . . . 
13 833868 �Panel, stopwall 1. . . . . . . . . . . . . . . 
14 882931 �Bracket, flatbed pivot 2. . . . . . . . . 
15 889982 �Flatbed 1. . . . . . . . . . . . . . . . . . . . . 

• INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

7

1

13

15

7

1
4

9

6

1
4

9
10 3

4

9

8
2

5
14

14

12

9

4
1

Rear Platform Frame
Shown as

Reference Only

11



11

BOX LINER ACCESSORY (47”), PART NO. 888532
FOR USE

WITH 890010 BOX SIDES & TAILGATE
TURF TRUCK MODELS

898650, 898652, 898659, 898662, 898663, 898684 & 898685

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

1 888532 Liner set, complete (47”) 1. . . . . . . . 
2 306375 �Nut, 1/4-20 7. . . . . . . . . . . . . . . . . . 
3 800037 �Nut, acorn, 1/4-20 7. . . . . . . . . . . . 

4 833830 �Screw, shoulder (special) 7. . . . . . 
5 �Liner, box 1. . . . . . . . . . . . . . . . . . . 
6 �Liner, tailgate 1. . . . . . . . . . . . . . . . 

The Liner Will Need Holes Drilled as well as Cut-outs for
the Stake Holders. The Installation Instructions Which
Come With the Kit Will Give Detailed Instructions for

Drilling, Cutting and Mounting.

Set Liner in Box, Mark
and Trim Liner to Fit

Follow Instructions Included With the Kit
to Measure and Cut for Stake Holders

(Left & Right Sides)

◊
◊

• INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

◊ Not offered separately.

1

2
3

4

5

6

◊

◊



12

894769 Flatbed, kit, 60”, quick disconnect 1
1 450454 �Nut, M10-1.50 (10.9) 13. . . . . . . . . . 
2 452398 �Screw, M10-1.5 x 20 (8.8) 15. . . . . 

3 882931 �Bracket, bed pivot 2. . . . . . . . . . . . 
4 894476 �Bed assembly, flat 1. . . . . . . . . . . . 
5 894837 �Panel, front 1. . . . . . . . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

� INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY

1

2

3

4

2

1

5

3

2

Rear Platform Frame
Shown as

Reference Only

Existing
Disconnect Pin

Existing
Hairpin

QUICK DISCONNECT 60” FLATBED ACCESSORY PART NO. 894769
FOR

TURF TRUCKSTER MODELS
898652, 898659, 898662, 898664, & 898685

Existing
Disconnect Pin

Existing
Hairpin



13

894781 Kit, welder mounting 1. . . . . . . . . . . 
1 548604 �Screw, 5/16-18 x 3/4 12. . . . . . . . . 
2 548902 �Screw, 5/16-18 x 1 4. . . . . . . . . . . 
3 548911 �Nut, flange lock, 5/16-18 22. . . . . 
4 800606 �Bolt, carriage, 5/16-18 x 1 1/2 6. . 
5 828815 �Support, bottle side 2. . . . . . . . . . . 

6 829009 �Clamp 4. . . . . . . . . . . . . . . . . . . . . . 
7 844048 �Floor, bottle 1. . . . . . . . . . . . . . . . . 
8 844060 �Support, hook weld kit 1. . . . . . . . 
9 844667 �Base, weld kit 1. . . . . . . . . . . . . . . . 
10 845152 �Hook, weld kit 1. . . . . . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

� INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY

6

1

3

3

3

4 1

3

1

3

2

2

4

5

8

10

5

9

7

3

3

*

3

1

*

3*

INSTALL THIS  HARDWARE
AFTER THE ASSEMBLY IS
PLACED IN THE CUT OUT

3

WELDER MOUNTING KIT, PART NO. 894781

FOR HAULSTER MODELS 898702, 898714 AND 898716

*
1

*



14

1 450321 Nut, M4 (8.8) 8. . . . . . . . . . . . . . . . . . 
2 450408 Lockwasher, M4 8. . . . . . . . . . . . . . . 
3 450517 Screw, M4 x 12 (4.8) 8. . . . . . . . . . . 
4 452400 Screw, M10-1.5 x 30 (8.8) 4. . . . . . . 
5 800961 Nut, insert, M10-1.5 4. . . . . . . . . . . . 
6 844931 Bracket, mirror (left) 1. . . . . . . . . . . . 

7 844932 Bracket, mirror (right) 1. . . . . . . . . . . 
8 845022 Tool, M10 insert nut installation 1. . 
9 450220 Screw, M10-1.5 x 55 (8.8) 1. . . . . . . 
10 450325 Nut, M10-1.5 1. . . . . . . . . . . . . . . . . . 
11 894864 Mirror, outside 2. . . . . . . . . . . . . . . . . 

�Screw, sheet metal, #8 8. . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

*

REF. FOR INSTALLATION
OF M10 INSERT-NUT

*

1
2

3

44

5

5

11

9

8
1

2

3

11

4

5

6

7

*

*

5

10

*

• INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PREVIOUS ASSEMBLY

◊ Obtain Locally

OUTSIDE MIRRORS PART NO. 894768
TURF TRUCKSTER MODELS

898650, 898652, 898659, 898662, 898663,
898664, 898684, & 898685

and
HAULSTER MODELS 898702, 898703, 898714, & 898716

4

5

REF. NOS. 1–10 ARE NOT
USED IF THE VEHICLE
HAS DOORS

◊



15

• INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY
◊◊ Obtain locally

SPARE TIRE ACCESSORIES
TURF MODELS

898650, 898652, 898659, 898662, 898663,
898664, 898684 & 898685

1

2 4

3

5

8

WHEEL MOUNT NUTS ARE
THE SAME FOR ALL WHEELS

7

9

6

1 894763 Tire and wheel (front) 4-wheel 2. . . 
Tire and wheel (front) 3-wheel 1. . . 

2 841433 �Wheel, 10.00 x 7.50, five bolt 1. . . 
3 886735 �Stem, valve 1. . . . . . . . . . . . . . . . . . 
4 ◊◊ �Tire, 20 x 10.00 - 10, multi–rib 1. . 
5 800909 Nut, wheel mount 20. . . . . . . . . . . . . 

800909 Nut, wheel mount (3-wheel) 15. . . . 

6 894762 Tire and wheel (rear)
3 and 4 wheel models 2. . . . . . . . . . 

7 ◊◊ �Tire, 24 x 13.00 - 12, Titan ultra trac 
or approved equal (rear) 1. . . . . . . . 

8 841434 �Wheel, 12.00 x 10.50 1. . . . . . . . . . 
9 886735 �Stem, valve 1. . . . . . . . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

800909 Nut, wheel mount (4-wheel) 20. . . . 
Nut, wheel mount (3-wheel) 15. . . . 

894785 Tire and wheel (4-wheel) 4. . . . . . . . 
Tire and wheel (3-wheel) 3. . . . . . . . 

◊◊ �Tire, 20.5 x 8.0 - 10, Load Range C
  sport trax, sawtooth tread 1. . . . . 

841433 �Wheel, 10.00 x 7.50, five bolt 1. . 
886735 �Stem, valve 1. . . . . . . . . . . . . . . . . 

FRONT and REAR TIRES
HAULSTER MODELS 898702, 898703, 898714 & 898716

• INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY
◊◊ Obtain locally

(5)

(6)

(7)

(8)
(9)

Please use the diagram above for reference.



16

CORE HARVESTER UPDATE KIT, PART NO. 894810
TURF TRUCKSTER MODELS

898650, 898652, 898659, 898662, 898664 & 898685

CORE HARVESTER
MAIN FRAME IS

SHOWN WITHOUT
ELEVATOR FOR

REFERENCE ONLY

1 105706 Nipple, 3/8-18 NPT 1. . . . . . . . . . . . 
2 450453 Nut, M8-1.25 (G10.9) 8. . . . . . . . . . 
3 450454 Nut, M10-1.50 (G10.9) 2. . . . . . . . 
4 452389 Screw, M8-1.25 x 25 (8.8) 8. . . . . . 
5 452400 Screw, M10-1.50 x 30 (8.8) 4. . . . 
6 452404 Screw, M10-1.50 x 70 (8.8) 4. . . . 
7 894845 Plate, conveyor mount 1. . . . . . . . . 

8 844668 Plate, clamping 1. . . . . . . . . . . . . . . 
9 844797 Mount, frame to ROPS 1. . . . . . . . 
10 844798 Bracket, clamping 1. . . . . . . . . . . . . 
11 844810 Hose, hydraulic, 30” (762 mm) 1. . 
12 894698 Bracket assembly, mounting 1. . . . 
13 894701 Coupler, hydraulic dryseal 2. . . . . . 
14 894702 Nipple, hydraulic dryseal 2. . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

2

4

7

11

13

13

14

14

1

5

5
6

9

12

3

2
2

4

4

8

10

This kit was designed to incorporate the existing
Core Harvester Accessories (Part No. 890009, 890009A) to new Turf Trucksters



17

CORE HARVESTER ACCESSORY, PART NO. 894754
(Elevator Side Channels, Boot and Cover)

TURF TRUCKSTER MODELS
898650, 898652, 898659, 898662, 898663 & 898664

1 103867 Washer, 5/16 34. . . . . . . . . . . . . . . . 
2 306555 Screw, 5/16-18 x 5/8 44. . . . . . . . . . 
3 548911 Nut, 5/16-18, flangelock 42. . . . . . . 
4 800290 Nut, 5/16-18, centerlock 2. . . . . . . . 
5 832372 End, elevator 1. . . . . . . . . . . . . . . . . 
6 839216 Decal, CORE HARVESTER 1. . . . . . 
7 832430 Nipple, pipe 2. . . . . . . . . . . . . . . . . . 
8 837261 Channel, bottom 1. . . . . . . . . . . . . . 
9 888002 Boot 1. . . . . . . . . . . . . . . . . . . . . . . . . 

10 890120 Channel, right 1. . . . . . . . . . . . . . . . 
11 838427 �Decal, CUSHMAN 1” 1. . . . . . . . . . . 
12 890129 Channel, left w/decal 1. . . . . . . . . . 
13 840909 �Decal, WARNING 1. . . . . . . . . . . . . 
14 890130 Cover, top w/decal 1. . . . . . . . . . . . 
15 840909 �Decal, WARNING 1. . . . . . . . . . . . . 
16 838495 Stripe, 3.8” x 50 yds. As Req’d.. . . 
17 840988 Decal, Information 1. . . . . . . . . . . . . 
18 844847 Decal, TEXTRON 1. . . . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

� INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY

17

15

2

1

14

3

2

3

2

2

4
9

8

3

7

2

3

2

7

3

6 18
16

11

13

12

5

1



18

CORE HARVESTER ACCESSORY, PART NO. 894754
(Chain, Paddles, Sprockets)
TURF TRUCKSTER MODELS

898650, 898652, 898659, 898662, 898663 & 898664

29

12
4
1

13

2
10 18

31
32

23

28

7

20

15

35

45
12

1
12

1

24

12
12

31

32
18

20
11

13

21

25 14
6

3

19

17

37

25

21
2

9

38 39

40

5
6

41

26
8

42

43

27

22

22

19

17

36

11

21 25

25

21
2

9

14
6

3

34

20

18

32

31

16

30

33

Reference Elevator
End Plate

FRONT
OF

VEHICLE

Reference Elevator
Channel (Right Side)

Reference Elevator
Channel (Left Side)

Reference Elevator
Channel (Left Side)

Reference Elevator
Channel (Left Side)

Reference Elevator
Channel (Left Side)

To
Elevator

Motor



19

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

� INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY

CORE HARVESTER ACCESSORY, PART NO. 894754
(Chain, Paddles, Sprockets)
TURF TRUCKSTER MODELS

898650, 898652, 898659, 898662, 898663 & 898664

1 103867 Washer, 5/16 6. . . . . . . . . . . . . . . . . 
2 120177 Lockwasher, 3/8 8. . . . . . . . . . . . . . 
3 302030 Screw, 1/4-20 x 1 1/4 8. . . . . . . . . . 
4 306325 Lockwasher, 5/16 2. . . . . . . . . . . . . 
5 306375 Nut, 1/4-20 52. . . . . . . . . . . . . . . . . . 
6 306396 Lockwasher, 1/4 52. . . . . . . . . . . . . 
7 306450 Screw, 5/16-18 x 3/4 2. . . . . . . . . . . 
8 306487 Screw, 1/4-20 x 5/8 52. . . . . . . . . . . 
9 306562 Nut, 3/8-16 4. . . . . . . . . . . . . . . . . . . 
10 306834 Screw, 3/8-16 x 3/4 4. . . . . . . . . . . . 
11 306835 Screw, 3/8-16 x 1 1/4 4. . . . . . . . . . 
12 306932 Nut, 5/16-18 10. . . . . . . . . . . . . . . . . 
13 306981 Washer, 3/8 4. . . . . . . . . . . . . . . . . . 
14 308090 Washer, 1/4 8. . . . . . . . . . . . . . . . . . 
15 309855 Key, woodruff, size A 1. . . . . . . . . . . 
16 548205 Screw, set, 1/4-20 x 1/4 2. . . . . . . . 
17 548804 Nut, flangelock, 3/8-16 16. . . . . . . . 
18 548911 Nut, flangelock, 5/16-18 8. . . . . . . . 
19 800236 Bolt, carriage, 3/8-16 x 3/4 16. . . . 
20 800557 Bolt, carriage, 5/16-18 x 3/4 8. . . . 
21 823025 Cap, ball joint 4. . . . . . . . . . . . . . . . . 
22 810386 Tee nut, 1/4-20 8. . . . . . . . . . . . . . . 
23 832294 Coupler 1. . . . . . . . . . . . . . . . . . . . . . 

24 832299 Rod, threaded, chain adjustment 2. . 
25 832300 Bushing, ball pivots 4. . . . . . . . . . . . 
26 832334 Paddle, elevator chain 26. . . . . . . . 
27 832336 Board, support 1. . . . . . . . . . . . . . . . 
28 832360 Slide, motor 1. . . . . . . . . . . . . . . . . . 
29 832361 Mount, motor 1. . . . . . . . . . . . . . . . . 
30 832362 Slide, bearing 1. . . . . . . . . . . . . . . . . 
31 832405 Bearing, ball, flush mount 4. . . . . . 
32 832440 Collar, locking 4. . . . . . . . . . . . . . . . 
33 832940 Cover, dust 1. . . . . . . . . . . . . . . . . . . 
34 887958 Sprocket, driven 1. . . . . . . . . . . . . . 
35 887959 Sprocket, drive 1. . . . . . . . . . . . . . . 
36 887977 Pivot, lower mounting 1. . . . . . . . . . 
37 887978 Pivot, upper mounting 1. . . . . . . . . 
38 887993 Chain, elevator 1. . . . . . . . . . . . . . . 
39 832421 �Coupler, chain 1. . . . . . . . . . . . . . . 
40 832422 �Link, chain 77. . . . . . . . . . . . . . . . . 
41 832423 �Link, attachment 26. . . . . . . . . . . . 
42 888077 Board, support 1. . . . . . . . . . . . . . . . 
43 800520 �Screw, #8 x 3/4, wood 9. . . . . . . . 
44 832533 �Strip, wear 1. . . . . . . . . . . . . . . . . . 
45 800300 Nut, 5/16-18, acorn 2. . . . . . . . . . . . 



20

13

14

15

1

1 105706 Nipple, 3/8-18 NPT 1. . . . . . . . . . . . 
133836 Tape, teflon 1. . . . . . . . . . . . . . . . . . 

2 306375 Nut, 1/4-20 1. . . . . . . . . . . . . . . . . . . 
3 306396 Lockwasher, 1/4 1. . . . . . . . . . . . . . 
4 306487 Screw, 1/4-20 x 5/8 1. . . . . . . . . . . 
5 521949 Adapter, 45� 2. . . . . . . . . . . . . . . . . 
6 809092 Clamp 1. . . . . . . . . . . . . . . . . . . . . . . 
7 827395 Adapter, 90� 1. . . . . . . . . . . . . . . . . 
8 832396 Fitting, straight hydraulic 1. . . . . . . 
9 832398 Hose, hydraulic, 56” (1,432 mm) 1. . 

10 832401 Motor, hydraulic (conveyor) 1. . . . . 
11 553046 �Key, woodruff #3 1. . . . . . . . . . . . . 

833237 �Kit, seal 1. . . . . . . . . . . . . . . . . . . . . 
12 832403 Hose, hydraulic, 60” (1524 mm) 1. . 
13 844810 Hose, hydraulic, 30” (762 mm) 1. . . 
14 894701 Coupler, hydraulic dryseal 2. . . . . . 
15 894702 Nipple, hydraulic dryseal 2. . . . . . . 
16 887989 Motor, hydraulic (elevator) 1. . . . . . 
17 309855 �Key, woodruff (size A) 1. . . . . . . . . 

833347 �Kit, seal 1. . . . . . . . . . . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

*

*

Not Illustrated
� INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY

*

*

 Seal Kit
Part No. 833237

Shown as
Reference Only

 Seal Kit
Part No. 833347

*

*

Mounts to Bottom
Side of Elevator

CORE HARVESTER ACCESSORY, PART NO. 894754
(Hydraulic System)

TURF TRUCKSTER MODELS
898650, 898652, 898659, 898662, 898663 & 898664

11

10

5

5 16

17 8

12

9

4

6 3
2

15

14

7



21

1 120177 Lockwasher, 3/8 3. . . . . . . . . . . . . . 
2 306562 Nut, 3/8-16 3. . . . . . . . . . . . . . . . . . . 
3 306981 Washer, 3/8 3. . . . . . . . . . . . . . . . . . 
4 301431 Screw, 3/8-16 x 2 1/2 2. . . . . . . . . . 
5 307776 Screw, 3/8-16 x 2 3/4 1. . . . . . . . . . 
6 450453 Nut, M8-1.25 (G10.9) 8. . . . . . . . . . 
7 450454 Nut, M10-1.50 (G10.9) 2. . . . . . . . . 
8 452389 Screw, M8-1.25 x 25 (8.8) 8. . . . . . 
9 452400 Screw, M10-1.50 x 30 (8.8) 4. . . . . 

10 452404 Screw, M10-1.50 x 70 (8.8) 4. . . . . 
11 894845 Plate, conveyor mount 1. . . . . . . . . 
12 844668 Plate, clamping 1. . . . . . . . . . . . . . . 
13 844797 Mount, frame to ROPS 1. . . . . . . . 
14 844798 Bracket, clamping 1. . . . . . . . . . . . . 
15 888274 Stake, bracket 1. . . . . . . . . . . . . . . . 
16 894698 Bracket assembly, mounting 1. . . . 
17 890116 Frame, main (elevator) 1. . . . . . . . . 
18 009039290 Decal, CE 1. . . . . . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

6

8

11

9

9
10

13

16

7

6

8

8

12

14

Used to Mount
Conveyor

CORE HARVESTER ACCESSORY, PART NO. 894754
(Elevator & Conveyor Mount)

TURF TRUCKSTER MODELS
898650, 898652, 898659, 898662, 898663 & 898664

Shown as
Reference Only

2
1

3

2
1

3

5

4

15

17

18



22

Reference Caster Pivot
Part No. 890117

CORE HARVESTER ACCESSORY, PART NO. 894754
(Main Frame, Handle, Link Tube,

Shock Absorber And Upper & Lower Links)
TURF TRUCKSTER MODELS

898650, 898652, 898659, 898662, 898663 & 898664

33

3 3

23

23
314

29

1

15

5
7

10

17

12

32

7 2
6

11
4

5

2
7

10

7

9
31

30

31 9
8

6
2

7

10

7

5

18

20

27

27

25

26

24
13

13

21

21

22

19

28

21

21

16



23

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

1 807439 Fitting, lubrication 1. . . . . . . . . . . . . 
2 120177 Lockwasher, 3/8 3. . . . . . . . . . . . . . 
3 304632 Nut, 3/8-16 4. . . . . . . . . . . . . . . . . . . 
4 304635 Pin, cotter, 1/8 x 1 1. . . . . . . . . . . . . 
5 306414 Screw, 3/8-16 x 1 3. . . . . . . . . . . . . 
6 306562 Nut, 3/8-16 2. . . . . . . . . . . . . . . . . . . 
7 306981 Washer, 3/8 6. . . . . . . . . . . . . . . . . . 
8 325109 Pin, cotter, 5/32 x 1 3/4 1. . . . . . . . 
9 520374 Spacer 2. . . . . . . . . . . . . . . . . . . . . . 
10 521679 Bushing 3. . . . . . . . . . . . . . . . . . . . . . 
11 548165 Washer, special 1. . . . . . . . . . . . . . . 
12 548484 Grip, handle 1. . . . . . . . . . . . . . . . . . 
13 800198 Nut, 1/2-20, conelock 2. . . . . . . . . . 
14 807439 Fitting, lubrication, straight 1. . . . . 
15 812368 Spring, handle 1. . . . . . . . . . . . . . . . 
16 832291 Bar, spring mount 1. . . . . . . . . . . . . 
17 832320 Tube, link, handle 1. . . . . . . . . . . . . 

18 832322 Spring, tension, upper 
15 3/8” (481 mm) 1. . . . . . . . . . . . . . . 

19 832404 Absorber, shock 1. . . . . . . . . . . . . . 
20 832407 Fitting, shock 1. . . . . . . . . . . . . . . . . 
21 832411 Retainer, shock 4. . . . . . . . . . . . . . . 
22 840889 Decal, information 1. . . . . . . . . . . . . 
23 832438 Screw, spring adjuster 2. . . . . . . . . 
24 832464 Valve, air fill 1. . . . . . . . . . . . . . . . . . 
25 832465 Clamp, tube 2. . . . . . . . . . . . . . . . . . 
26 832466 Tube, nylon 1. . . . . . . . . . . . . . . . . . 
27 832467 “O” ring 2. . . . . . . . . . . . . . . . . . . . . . 
28 832525 Spring, tension, lower

10 5/8” (270 mm) 1. . . . . . . . . . . . . . . 
29 887961 Link, lower 1. . . . . . . . . . . . . . . . . . . 
30 887970 Link, upper 1. . . . . . . . . . . . . . . . . . . 
31 832412 �Bearing, ball 2. . . . . . . . . . . . . . . . . 
32 888271 Handle 1. . . . . . . . . . . . . . . . . . . . . . 
33 890116 Frame, main 1. . . . . . . . . . . . . . . . . . 

� INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY

CORE HARVESTER ACCESSORY, PART NO. 894754
(Main Frame, Handle, Link Tube,

Shock Absorber And Upper & Lower Links)
TURF TRUCKSTER MODELS

898650, 898652, 898659, 898662, 898663 & 898664



24

CORE HARVESTER ACCESSORY, PART NO. 894754
(Push Tube, Shoe & Windrow Blade)

TURF TRUCKSTER MODELS
898650, 898652, 898659, 898662, 898663 & 898664

FRONT
OF

VEHICLE

32

31
5

8
13

10

1

8
2 7

19

25

24

32

16

22
6

23

16
17

5

8

21

3

3

14
2

7

29
9

415

26

11

1218

27

30

20

28

The Shoe Mounts to the
Bottom and Side Channels

of the Elevator

The Push Tube Mounts
to the Caster Pivot



25

1 120166 Lockwasher, 1/2 1. . . . . . . . . . . . . . 
2 120177 Lockwasher, 3/8 2. . . . . . . . . . . . . . 
3 304364 Nut, 7/16-14 2. . . . . . . . . . . . . . . . . . 
4 304635 Pin, cotter, 1/8 x 1 2. . . . . . . . . . . . . 
5 306414 Screw, 3/8-16 x 1 2. . . . . . . . . . . . . 
6 306555 Screw, 5/16-18 x 5/8 2. . . . . . . . . . . 
7 306562 Nut, 3/8-16 2. . . . . . . . . . . . . . . . . . . 
8 306981 Washer, 3/8 6. . . . . . . . . . . . . . . . . . 
9 308091 Washer, 1/2 2. . . . . . . . . . . . . . . . . . 
10 308332 Nut, 1/2-13 1. . . . . . . . . . . . . . . . . . . 
11 309488 Washer, 3/4 2. . . . . . . . . . . . . . . . . . 
12 316929 Pin, cotter, 1/8 x 1 3/4 2. . . . . . . . . 
13 518438 Bushing 2. . . . . . . . . . . . . . . . . . . . . . 
14 521679 Bushing 2. . . . . . . . . . . . . . . . . . . . . . 
15 548462 Pin, clevis 2. . . . . . . . . . . . . . . . . . . . 
16 548911 Nut, 5/16-18, flangelock 4. . . . . . . . 

17 800358 Bolt, carriage, 5/16-18 x 3/4 2. . . . 
18 809265 Pin, hair 1. . . . . . . . . . . . . . . . . . . . . 
19 822529 Pin, hair 1. . . . . . . . . . . . . . . . . . . . . 
20 832309 Plate, blade tie 1. . . . . . . . . . . . . . . . 
21 832310 Rod, tie 1. . . . . . . . . . . . . . . . . . . . . . 
22 832391 Brace, shoe (right) 1. . . . . . . . . . . . . 
23 832392 Brace, shoe (left) 1. . . . . . . . . . . . . . 
24 837258 Bracket, support 1. . . . . . . . . . . . . . 
25 837274 Pin, blade pivot 1. . . . . . . . . . . . . . . 
26 887954 Yoke 2. . . . . . . . . . . . . . . . . . . . . . . . 
27 887960 Crossbrace 1. . . . . . . . . . . . . . . . . . . 
28 887963 Shoe 1. . . . . . . . . . . . . . . . . . . . . . . . 
29 887972 Blade (left) 1. . . . . . . . . . . . . . . . . . . . 
30 887973 Blade (right) 1. . . . . . . . . . . . . . . . . . . 
31 890146 Tube 1. . . . . . . . . . . . . . . . . . . . . . . . 
32 827099 �Bushing 2. . . . . . . . . . . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

� INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY

CORE HARVESTER ACCESSORY, PART NO. 894754
(Push Tube, Shoe & Windrow Blade)

TURF TRUCKSTER MODELS
898650, 898652, 898659, 898662, 898663 & 898664



26

CORE HARVESTER ACCESSORY, PART NO. 894754
(Conveyor)

TURF TRUCKSTER MODELS
898650, 898652, 898659, 898662, 898663 & 898664

32
30

33

31

31
3029

34

24

16

13

5

23

15

9

7

9

28

17

2225

7

7

7

26

12
5

9

27

28

14

7

2
1

2
8

11

1 2

19

1
3

4
6

21
20

2

22
3

4
1

18

12

22

10

25
22



27

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

� INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY

1 103867 Washer, 5/16 11. . . . . . . . . . . . . . . . 
2 306320 Nut, 5/16-24 8. . . . . . . . . . . . . . . . . . 
3 306322 Screw, 5/16-18 x 7/8 6. . . . . . . . . . . 
4 306325 Lockwasher, 5/16 8. . . . . . . . . . . . . 
5 306450 Screw, 5/16-18 x 3/4 7. . . . . . . . . . . 
6 306932 Nut, 5/16-18 2. . . . . . . . . . . . . . . . . . 
7 548911 Nut, 5/16-18, flangelock 21. . . . . . . 
8 800217 Nut, 5/16-24, acorn 2. . . . . . . . . . . . 
9 800358 Bolt,carriage, 5/16-18 x 3/4 14. . . . 
10 819337 Bushing 1. . . . . . . . . . . . . . . . . . . . . . 
11 830661 Rod, threaded 2. . . . . . . . . . . . . . . . 
12 832349 Angle,stretcher 2. . . . . . . . . . . . . . . 
13 832352 Cover, end 1. . . . . . . . . . . . . . . . . . . 
14 832369 End, channel 1. . . . . . . . . . . . . . . . . 
15 832370 Cover, belt (left) 1. . . . . . . . . . . . . . . 
16 832371 Cover, belt (right) 1. . . . . . . . . . . . . . 
17 832376 Channel, conveyor (left) 1. . . . . . . . 
18 832378 Channel, conveyor (right) 1. . . . . . . 
19 832385 Brace, motor 1. . . . . . . . . . . . . . . . . 
20 832401 Motor, hydraulic 1. . . . . . . . . . . . . . . 
21 553046 •Key, woodruff, #3 1. . . . . . . . . . . . . 
22 832405 Bearing, ball, flush mount 4. . . . . . 

23 832406 Belt, conveyor 1. . . . . . . . . . . . . . . . 
24 888415 �Lacing kit 1. . . . . . . . . . . . . . . . . . . . 
25 832440 Collar, locking 4. . . . . . . . . . . . . . . . 
26 833025 Deflector, boot 1. . . . . . . . . . . . . . . . 
27 887965 Support, belt 1. . . . . . . . . . . . . . . . . 
28 887980 Roller, belt 2. . . . . . . . . . . . . . . . . . . 
29 306414 Screw, 3/8-16 x 1 2. . . . . . . . . . . . . 
30 306981 Washer, 3/8 4. . . . . . . . . . . . . . . . . . 
31 523183 Washer, nylon 4. . . . . . . . . . . . . . . . 
32 800292 Nut, 3/8-16, centerlock 2. . . . . . . . . 
33 837160 Plate, side 2. . . . . . . . . . . . . . . . . . . 
34 837163 Deflector, core 1. . . . . . . . . . . . . . . . 
35 306328 Pin, cotter, 3/32 x 3/4 2. . . . . . . . . . 
36 306416 Screw, 5/16-18 x 1 2. . . . . . . . . . . . 
37 306555 Screw, 5/16-18 x 5/8 1. . . . . . . . . . . 
38 548911 Nut, 5/16-18, flangelock 1. . . . . . . . 
39 823038 Bracket, rod support 1. . . . . . . . . . . 
40 830950 Arm, latch release 1. . . . . . . . . . . . . 
41 888267 Bracket, stake pocket (front) 1. . . . 
42 888268 Mount , stake pocket (rear) 1. . . . . . 

Board, extension 3. . . . . . . . . . . . . . 

� Obtain locally�

�

Reference
Rear Stake Holder

Right Hand Box Side

Obtain Locally

Obtain Locally

Obtain Locally1
4

35

35

36

37

38

39

40

41

42

CORE HARVESTER ACCESSORY, PART NO. 894754
(Conveyor)

TURF TRUCKSTER MODELS
898650, 898652, 898659, 898662, 898663 & 898664



28

CORE HARVESTER ACCESSORY, PART NO. 894754
(Caster Pivot, Main Shaft, Caster Wheel, Axle & Tire)

TURF TRUCKSTER MODELS
898650, 898652, 898659, 898662, 898663 & 898664

FRONT
OF

VEHICLE

Lower
Shock Mount

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

� INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY

1 325109 Pin cotter, 5/32 x 1 3/4 2. . . . . . . . . 
2 548349 Ring, lock 1. . . . . . . . . . . . . . . . . . . . 
3 832312 Pin, main pivot 1. . . . . . . . . . . . . . . . 
4 832479 Washer, special 1. . . . . . . . . . . . . . . 
5 890117 Caster pivot 1. . . . . . . . . . . . . . . . . . 
6 521115 �Flange bearing 2. . . . . . . . . . . . . . . 
7 807439 �Fitting, lubrication 2. . . . . . . . . . . . 
8 827099 �Bushing 2. . . . . . . . . . . . . . . . . . . . 
9 890118 Yoke, wheel 1. . . . . . . . . . . . . . . . . . 
10 889845 Axle & hub, complete 1. . . . . . . . . . 
11 304104 �Nut, 5/8-18 2. . . . . . . . . . . . . . . . . . 
12 306494 �Lockwasher, 5/8 2. . . . . . . . . . . . . . 
13 307665 �Nut, 3/4-16, jam 1. . . . . . . . . . . . . . 
14 385174 �Cone, bearing 2. . . . . . . . . . . . . . . 

15 809156 �Washer, special 4. . . . . . . . . . . . . . 
16 809229 �Slinger grease 2. . . . . . . . . . . . . . . 
17 836621 �Seal, grease 2. . . . . . . . . . . . . . . . . 
18 836719 �Nut, bearing adjusting 1. . . . . . . . . 
19 889843 �Axle, front 1. . . . . . . . . . . . . . . . . . . 
20 889844 �Hub, complete 1. . . . . . . . . . . . . . . 
21 808088 ��Cup, bearing 2. . . . . . . . . . . . . . . . 
22 809268 ��Ring, bearing backing 2. . . . . . . . 
23 816320 ��Screw, wheel mounting 4. . . . . . . 
24 805860 Nut, wheel retaining 4. . . . . . . . . . . 
25 889878 Tire and wheel set 1. . . . . . . . . . . . . 
26 815474 Wheel, 8.00 x 7.00 1. . . . . . . . . . . . 
27 886735 �Stem, valve 1. . . . . . . . . . . . . . . . . 

    ◊ �Tire, 18 x 9.50-8, 4 ply, rib tread 1. . . 

With
Ref. No. 10

� Obtain locally�

1

1

3 5

2

6

68

8

7

7

4

9

19

17
16

14

10

21
22

20

23

22

21

14
16

17

18
13

15

15

15
12

12
11

11

2425
2627



29

TOP DRESSER 1500 ACCESSORY PART NO. 894808
(Drive Components)

TURF TRUCKSTER MODELS
898650, 898652, 898659, 898662, 898663 & 898664

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

1 120177 Lockwasher, 3/8 6. . . . . . . . . . . . . . 
2 302288 Screw, 1/4-20 x 1 1. . . . . . . . . . . . . 
3 306396 Lockwasher, 1/4 1. . . . . . . . . . . . . . 
4 306539 Screw, 3/8-16 x 7/8 4. . . . . . . . . . . . 
5 306562 Nut, 3/8-16 2. . . . . . . . . . . . . . . . . . . 
6 306836 Screw, 3/8-16 x 2 1/4 1. . . . . . . . . . 
7 306981 Washer, 3/8 8. . . . . . . . . . . . . . . . . . 
8 515016 Key 1. . . . . . . . . . . . . . . . . . . . . . . . . 
9 515390 Retainer 2. . . . . . . . . . . . . . . . . . . . . 
10 517996 Sprocket 1. . . . . . . . . . . . . . . . . . . . . 
11 540401 Motor, hydraulic 1. . . . . . . . . . . . . . . 

893782 Kit, seal 1. . . . . . . . . . . . . . . . . . . . . . 
12 547662 Sprocket 2. . . . . . . . . . . . . . . . . . . . . 
13 519874 �Race, inner 1. . . . . . . . . . . . . . . . . . 
14 521845 �Bearing, needle 1. . . . . . . . . . . . . . 
15 548183 Lockwasher, 5/16 1. . . . . . . . . . . . . 
16 548201 Set Screw, 5/16-18 x 5/16 2. . . . . . 
17 548224 Fitting, lubrication 2. . . . . . . . . . . . . 
18 548960 Sprocket, idler 1. . . . . . . . . . . . . . . . 

19 800513 Screw, socket head
5/16-18 x 1 1/4  (G8) 1. . . . . . . . . . . 

20 800634 Rivet, pop 1/8 x 5/8 4. . . . . . . . . . . . 
21 869140 Cover, hole 2. . . . . . . . . . . . . . . . . . . 
22 816697 Bushing 1. . . . . . . . . . . . . . . . . . . . . . 
23 894702 Coupler, dryseal, male 1. . . . . . . . . 
24 894701 Coupler, dryseal, female 1. . . . . . . 
25 835738 Bolt, idler sprocket 2. . . . . . . . . . . . 
26 835740 Bushing 2. . . . . . . . . . . . . . . . . . . . . . 
27 836507 Bushing 1. . . . . . . . . . . . . . . . . . . . . . 
28 839114 Shield, sand 1. . . . . . . . . . . . . . . . . . 
29 839136 Hose hydraulic 2. . . . . . . . . . . . . . . . 
30 888102 Latch (complete) 1. . . . . . . . . . . . . . . 
31 889423 Sprocket, drive 1. . . . . . . . . . . . . . . 
32 892029 Sprocket, drive 1. . . . . . . . . . . . . . . 
33 892031 Cover, drive

w/decals and latch keeper 1. . . . . . 
34 892207 Chain, #40 sealed roller 65 links 1. . . 
35 522122 �Link, connector #40 chain 1. . . . . . 
36 892208 Chain, #40 sealed roller 77 links 1. . . 
37 522122 �Link, connector #40 chain 1. . . . . 

5
1

7
21

22

18
7

6

16

10

36
37

8

11

21

1
5

29

29
24

23

12

26

13
14

7

25
17 34

35 30

20

3319

15

3227

28

417
31

9
3

2

20

Seal Kit
Part No. 893782

� INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.
Not Illustrated*

*



30

TOP DRESSER 1500 ACCESSORY PART NO. 894808
(Rollers, Brush and Belt)

TURF TRUCKSTER MODELS
898650, 898652, 898659, 898662, 898663 & 898664

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

1 306325 Lockwasher, 5/16 8. . . . . . . . . . . . . . 
2 306435 Screw, 5/16-18 x 1 1/4 8. . . . . . . . . 
3 308091 Washer, 1/2 2. . . . . . . . . . . . . . . . . . . 
4 515016 Key 3. . . . . . . . . . . . . . . . . . . . . . . . . . 
5 522723 Flange, bearing 4. . . . . . . . . . . . . . . 
6 545786 Bearing 2. . . . . . . . . . . . . . . . . . . . . . 
7 548051 Nut, centerlock 1/2-13 2. . . . . . . . . . 
8 548128 Bearing 2. . . . . . . . . . . . . . . . . . . . . . 
9 548173 Washer, 1” (1 3/4 O.D.) 4. . . . . . . . . . 
10 548911 Nut, flangelock 5/16-18 12. . . . . . . . 
11 800557 Bolt, carriage 5/16-18 x 3/4 12. . . . 
12 800819 Screw, 1/2-13 x 4 1/2 2. . . . . . . . . . 

13 832405 Bearing, ball 2. . . . . . . . . . . . . . . . . . 
14 832440 Collar, locking 2. . . . . . . . . . . . . . . . . 
15 835748 Hub, clamping 1. . . . . . . . . . . . . . . . 
16 839109 Shaft, front roller 1. . . . . . . . . . . . . . 
17 839112 Shaft, brush 1. . . . . . . . . . . . . . . . . . 
18 839131 Belt, Top Dresser 1. . . . . . . . . . . . . . 
19 839132 Brush, Top Dresser 1. . . . . . . . . . . . 
20 892025 Roller, front 1. . . . . . . . . . . . . . . . . . . 
21 892026 Roller, rear 1. . . . . . . . . . . . . . . . . . . 
22 892028 Shield, brush 1. . . . . . . . . . . . . . . . . . 
23 892053 Shaft, drive (rear roller) 1. . . . . . . . . . 

22

19

2
1

15

21

20

8

9

18

12 3
7

16

10

5

5
6

11

23

4

2

1

17

4

4
14

13

10
11



31

TOP DRESSER 1500 ACCESSORY PART NO. 894808
(Hopper)

TURF TRUCKSTER MODELS
898650, 898652, 898659, 898662, 898663 & 898664

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

1 103867 Washer, 5/16 21. . . . . . . . . . . . . . . . 
2 306416 Screw, 5/16-18 x 1 11. . . . . . . . . . . . 
3 548604 Screw, flangelock 5/16-18 x 3/4 4. 
4 548911 Nut, flangelock 5/16-18 44. . . . . . . . 
5 800629 Screw, 5/16-18 x 1/2 35. . . . . . . . . . 
6 800637 Screw, 5/16-18 x 3/4 5. . . . . . . . . . . 
7 839117 Support, hopper, rear 1. . . . . . . . . . 
8 839118 Panel, hopper, rear 1. . . . . . . . . . . . 
9 839119 Panel, hopper, front 1. . . . . . . . . . . . 

10 839120 Panel, hopper, side 2. . . . . . . . . . . . 
11 839126 Strap, seal, front 1. . . . . . . . . . . . . . 
12 839127 Strap, seal, side 2. . . . . . . . . . . . . . . 
13 839128 Strap, seal, rear 2. . . . . . . . . . . . . . . 
14 839134 Seal, hopper, front 1. . . . . . . . . . . . . 
15 839135 Seal, hopper, side 2. . . . . . . . . . . . . 
16 817320 Clamp 1. . . . . . . . . . . . . . . . . . . . . . . 
17 839275 Tunnel 1. . . . . . . . . . . . . . . . . . . . . . . 
18 869089 Rod, support 1. . . . . . . . . . . . . . . . . . 

5 5

7

6

6

1

4

8

13

12

15

1

2

10

4

4

5

14

11

3
1

17

4

4

5

10

18

2
1

4

4

9



32

TOP DRESSER 1500 ACCESSORY PART NO. 894808
(Frame)

TURF TRUCKSTER MODELS
898650, 898652, 898659, 898662, 898663 & 898664

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

7

10

11

1

12

5

5
4
6

9

2

2

2
3

13

8

15

14

3

1

1 800379 Nut, flangelock 1/2-13 10. . . . . . . . . 
2 800380 Screw, flangelock 1/2-13 x 1 1/4 18. 
3 800634 Rivet, pop 1/8 x 5/8 2. . . . . . . . . . . . 
4 800636 Rivet, pop 3/16 x 15/16 4. . . . . . . . . 
5 839129 Liner, bed 2. . . . . . . . . . . . . . . . . . . . 
6 839130 Spacer, bed liner 4. . . . . . . . . . . . . . 
7 888102 Latch 1. . . . . . . . . . . . . . . . . . . . . . . . 
8 892019 Panel, frame, front 1. . . . . . . . . . . . . 

9 892020 Panel, frame, left 1. . . . . . . . . . . . . . 
10 892021 Panel, frame, right 1. . . . . . . . . . . . . 
11 892023 Support, frame, rear 1. . . . . . . . . . . 
12 892024 Bed 1. . . . . . . . . . . . . . . . . . . . . . . . . . 
13 450452 Nut, M6-1.00 2. . . . . . . . . . . . . . . . . . 
14 450544 Screw, M6-1.00 x 30 2. . . . . . . . . . . 
15 844898 Spacer 2. . . . . . . . . . . . . . . . . . . . . . . 



33

TOP DRESSER 1500 ACCESSORY PART NO. 894808
(Metering Gate)

TURF TRUCKSTER MODELS
898650, 898652, 898659, 898662, 898663 & 898664

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

6

16

14
8

133

1

3

1

12

12

5
15

5

11

1

17

9
5

1
2

4
10

1

2
4

3

1
7

2

4

18

1 103867 Washer, 5/16 10. . . . . . . . . . . . . . . . 
2 306325 Lockwasher, 5/16 4. . . . . . . . . . . . . . 
3 306416 Screw, 5/16-18 x 1 4. . . . . . . . . . . . . 
4 306932 Nut, 5/16-18 4. . . . . . . . . . . . . . . . . . 
5 308091 Washer, 1/2 4. . . . . . . . . . . . . . . . . . . 
6 311840 Screw, 1/2-13 x 2 1. . . . . . . . . . . . . . 
7 517226 Bushing 2. . . . . . . . . . . . . . . . . . . . . . 
8 521144 Cover, handle 2. . . . . . . . . . . . . . . . . 
9 545449 Handle 1. . . . . . . . . . . . . . . . . . . . . . . 

10 548911 Nut, flangelock 5/16-18 4. . . . . . . . . 
11 800637 Screw, skt. hd. 5/16-18 x 3/4 4. . . . 
12 819337 Bushing 2. . . . . . . . . . . . . . . . . . . . . . 
13 835732 Lever, control 1. . . . . . . . . . . . . . . . . 
14 835733 Lever, gate 1. . . . . . . . . . . . . . . . . . . 
15 836110 Bushing 1. . . . . . . . . . . . . . . . . . . . . . 
16 836557 Strap 1. . . . . . . . . . . . . . . . . . . . . . . . 
17 839125 Bracket, lever mounting 1. . . . . . . . 
18 892027 Gate, metering 1. . . . . . . . . . . . . . . . 



34

1

3

2

4

5

TOP DRESSER 1500 UPDATE KIT, PART NO. 894809
FOR

TOP DRESSER 1500 ACCESSORY 894808

This kit was designed to allow you to remove the Top Dresser 1500  (Accessory Part No. 892013A) from
your older Turf Truck and install it onto the new Turf Truckster Models

898650, 898652, 898659, 898662, 898663, 898664, 898684 & 898685.

Remove Existing Couplers,
Install New Couplers

Drill two (2)
1/4” (6.5 mm) Diameter Holes

(One on Left side, One on Right side)

Measure From Outside Edge of
Front Frame Panel 14” (356 mm)
Mark in Center of Channel Width

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

1 450452 Nut, M6-1.00 2. . . . . . . . . . . . . . . . . 
2 450544 Screw, M6-1.00 x 30 2. . . . . . . . . . . 
3 844898 Spacer 2. . . . . . . . . . . . . . . . . . . . . . 

4 894701 Coupler, hydraulic dryseal 1. . . . . . 
5 894702 Nipple, hyudraulic dryseal 1. . . . . . 

Measure From Outside Edge of
Front Frame Panel 14” (356 mm)
Mark in Center of Channel Width



35

TOOLBOX W/TRAY ACCESSORY, PART NO. 887810
HAULSTER MODELS

898702, 898703, 898714 & 898716

• INDENTED PART NAMES INDICATE THESE PARTS
ARE INCLUDED IN PRECEDING ASSEMBLY

1

2

2

3

4

4

5

6

7

8

887810 Toolbox w/tray (black) 1. . . . . . . . . . . . 
1 308089 �Washer, #10 7. . . . . . . . . . . . . . . . . . . 
2 308090 �Washer, 1/4 4. . . . . . . . . . . . . . . . . . . 
3 547444 �Cable, extension 2. . . . . . . . . . . . . . . 
4 800059 �Nut, centerlock, 1/4-20 4. . . . . . . . . . 
5 800475 �Rivet, pop, .203 x .375 7. . . . . . . . . . . 
6 828377 �Stripping, rubber As Req’d.. . . . . . . 
7 833062 �Tray 1. . . . . . . . . . . . . . . . . . . . . . . . . . 
8 888470 �Keylock assembly 1. . . . . . . . . . . . . . 

Ref
No.

Part
 No. Description

  No.
Req’d.

THOMPSON SPREADER/SEEDER ACCESSORY,
PART NO’S. 2700858, 892815 & 894765

TURF TRUCKSTER MODELS 898650, 898652, 898659, 898662,
898663, 898664, 898684, & 898685

Shown as
Reference Only

The Thompson Spreader/Seeder is available in a PTO
driven model, or an electric model for vehicles that do not
have the PTO option. Various options, accessories and
parts are also available for the Thompson Spreader and
can be obtained from:

The spreader/seeder is delivered directly from the
manufacturer and includes all set-up and operational
instructions.

Part No. 816851 Extension Hopper

Part No. 892815 Seed and Fertilizer Spreader
(for poly box, requires PTO option)

Part No. 894765 Seed and Fertilizer Spreader
(requires PTO option)

Part No. 2700858 Seed and Fertilizer Spreader
(Electric, no PTO required)

Mounts to the Rear
of Box Sides

Extension Hopper
Mounts on Top of

Spreaeder

Thompson Seeder Co.
Logansport, Indiana
phone - 219-753-6366  fax - 219-722-4106



36

11

3
1

6

29 7 4

28

20

22

16

17

19

13

17
19

19
17

8
32

27

26

12

8
23

2
19 17

30

21

5

18
1

4
21

22

15
25

25

31
25

25
24

33

25

25

109

31

14

EXISTING
HARDWARE

ITEM NO. 25, HITCH PIN SET
PART NO. 882770

INCLUDES ONE (1) HITCH PIN
AND ONE (1) HAIR PIN

5th WHEEL BALL HITCH KIT PART NO. 894690
TURF TRUCKSTER MODELS

898650, 898652, 898659, 898662, 898663, 898664, 898684 & 898685



37

1 120177 Lockwasher 2. . . . . . . . . . . . . . . . . . 
2 201809 Screw,  3/8-16 x 4 1/2 2. . . . . . . . . 
3 306414 Screw, 3/8-16 x 1 1. . . . . . . . . . . . . 
4 306562 Nut, 3/8-16 5. . . . . . . . . . . . . . . . . . . 
5 306834 Screw, 3/8-16 x 3/4 1. . . . . . . . . . . 
6 306981 Washer, 3/8 1. . . . . . . . . . . . . . . . . . 
7 311393 Screw, 1/2-13 x 1 1/4 (G5) 4. . . . . . 
8 316930 Pin, cotter 3/16 x 1 3/4 2. . . . . . . . 
9 450454 Nut, M10-1.50 (10.9) 8. . . . . . . . . . . 
10 452399 Screw, M10-1.50 x 25 (8.8) 8. . . . . 
11 521905 Support, hose 1. . . . . . . . . . . . . . . . 
12 522375 Lever, locking 1. . . . . . . . . . . . . . . . 
13 522553 Spacer 2. . . . . . . . . . . . . . . . . . . . . . 
14 800292 Locknut, 3/8-16 1. . . . . . . . . . . . . . . 
15 800511 Nut, stop 1/2-20 2. . . . . . . . . . . . . . 
16 800602 Nut, stop 1/2-13 4. . . . . . . . . . . . . . 
17 810157 Bushing, rubber 8. . . . . . . . . . . . . . 
18 810437 Clamp, tube/wire 1/2 1. . . . . . . . . . 
19 810758 Retainer 8. . . . . . . . . . . . . . . . . . . . . 
20 819160 Mount, rubber shear 2. . . . . . . . . . . 
21 821893 Trim, push-on As Req’d.. . . . . . . . . 
22 830287 Washer, special 6. . . . . . . . . . . . . . 
23 835071 Pin, pivot arm 1. . . . . . . . . . . . . . . . 
24 869030 Tube, mounting 1. . . . . . . . . . . . . . . 
25 882770 Pin, hitch (w/hair pin) 4. . . . . . . . . . 
26 889122 Screw, wing 1. . . . . . . . . . . . . . . . . . 
27 889124 Arm, pivot 1. . . . . . . . . . . . . . . . . . . 
28 891027 Mount plate, ball 1. . . . . . . . . . . . . . 

29 840890 �Decal, safety 1. . . . . . . . . . . . . . . . 
30 889991 Restraint, elastic 1. . . . . . . . . . . . . . 
31 894473 Bracket, receiver 2. . . . . . . . . . . . . 
32 894651 Frame, hitch 1. . . . . . . . . . . . . . . . . 
33 897056 Tube, stabilizer 1. . . . . . . . . . . . . . . 
34 894597 Wire ay., brake control 1. . . . . . . . . 
35 103867 �Washer, 5/16 2. . . . . . . . . . . . . . . . 
36 302437 �Nut, #6-32 4. . . . . . . . . . . . . . . . . . 
37 306325 �Lockwasher, 5/16 2. . . . . . . . . . . . 
38 306932 �Nut, 5/16-18 2. . . . . . . . . . . . . . . . . 
39 306990 �Lockwasher, shakeproof (#6) 4. . 
40 307136 �Screw, #6-32 x 5/16 4. . . . . . . . . . 
41 320107 �Tie, cable 7.5” (190.5 mm) 4. . . . . 
42 800177 �Screw, 5/16-18 x 3/4 2. . . . . . . . . 
43 826190 �Tubing, convoluted As Req’d.. . . . 
44 835460 �Seal, peripheral 1. . . . . . . . . . . . . . 
45 835461 �Cap, seal 1. . . . . . . . . . . . . . . . . . . 
46 835472 �Bracket, mounting 1. . . . . . . . . . . . 
47 834324 �Connector, 9-contact female 1. . . 
48 826006 �Connector, 2-contact female 2. . . 
49 829630 �Connector, 4-contact male 1. . . . 

825748 �Terminal, 1/4 female, 14-16 awg 4
825886 �Terminal, 1/4 male, 14-16 awg 4. 

50 893562 Control, brake 1. . . . . . . . . . . . . . . . 
51 829631 �Connector, 4-contact female 1. . . 

825886 �Terminal, 1/4 male 14-16 awg 4. . 
52 800943 Screw, tap (plastic) #10-14 2. . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

� INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.

48

48

49

43

50

52

47

42

36
39

40

45
44

35
37

38

46

51

34

Not Illustrated*

*
*

*

41

5th WHEEL BALL HITCH KIT PART NO. 894690
TURF TRUCKSTER MODELS

898650, 898652, 898659, 898662, 898663, 898664, 898684 & 898685



38

 

18

19

13

20

22

17

12

6
9 10

15
14

5
7

8

16
21

4

18

23
24

25

26

27

REFERED TO AS
THE POCKET ON

THE HITCH FRAME

EXISTING
HITCH FRAME FROM THE
890170 5TH WHEEL KIT

AND/OR REMOVED FROM
THE OLD TRUCK

REMOVE 5/16” (8 mm)
FROM OLD HITCH FRAME

RECEIVER TUBE
SHOWN INSTALLED ON

RECEIVER BRACKET FOR
REFERENCE ONLY

EXISTING STABILIZER TUBE
FROM 890170 KIT AND/OR

REMOVED FROM OLD TRUCK

EXISTING HARDWARE
FROM THE 890170 KIT

AND/OR REMOVED
FROM OLD TRUCK

EXISTING HARDWARE
FROM THE 890170 KIT

AND/OR REMOVED
FROM THE OLD TRUCK

1

3

3

2
1

2

EXISTING RECEIVER TUBE
FROM 890170 KIT AND/OR

REMOVED FROM OLD TRUCK

EXISTING HARDWARE
FROM THE 890170 KIT

AND/OR REMOVED
FROM OLD TRUCK

11

5th WHEEL BALL HITCH UPDATE KIT
PART NO. 894839

FOR USE ON
TURF TRUCKSTER MODELS

898650, 898652, 898659, 898662, 898663, 898664, 898684 & 898685



39

 

1 450454 Nut, M10-1.50 (10.9) 8. . . . . . . . . . . 
2 452399 Screw, M10-1.50 x 25 (8.8) 8. . . . . 
3 894473 Bracket, receiver 2. . . . . . . . . . . . . 
4 894597 Wire ay., brake control 1. . . . . . . . . 
5 103867 �Washer, 5/16 2. . . . . . . . . . . . . . . . 
6 302437 �Nut, #6-32 4. . . . . . . . . . . . . . . . . . 
7 306325 �Lockwasher, 5/16 2. . . . . . . . . . . . 
8 306932 �Nut, 5/16-18 2. . . . . . . . . . . . . . . . . 
9 306990 �Lockwasher, shakeproof (#6) 4. . 
10 307136 �Screw, #6-32 x 5/16 4. . . . . . . . . . 
11 320107 �Tie, cable 7.5” (190.5 mm) 4. . . . . 
12 800177 �Screw, 5/16-18 x 3/4 2. . . . . . . . . 
13 826190 �Tubing, convoluted As Req’d.. . . . 
14 835460 �Seal, peripheral 1. . . . . . . . . . . . . . 
15 835461 �Cap, seal 1. . . . . . . . . . . . . . . . . . . 

16 835472 �Bracket, mounting 1. . . . . . . . . . . . 
17 834324 �Connector, 9-contact female 1. . . 
18 826006 �Connector, 2-contact female 2. . . 
19 829630 �Connector, 4-contact male 1. . . . 

825748 �Terminal, 1/4 female 4. . . . . . . . . . 
825886 �Terminal, 1/4 male 4. . . . . . . . . . . 

20 893562 Control, brake 1. . . . . . . . . . . . . . . . 
21 829631 �Connector, 4-contact female 1. . . 

825886 �Terminal, 1/4 female 4. . . . . . . . . . 
22 800943 Screw, tap (plastic) #10-14 2. . . . . 
23 103867 Washer, 5/16 1. . . . . . . . . . . . . . . . . 
24 306325 Lockwasher, 5/16 1. . . . . . . . . . . . . 
25 306932 Nut, 5/16-18 1. . . . . . . . . . . . . . . . . 
26 800177 Screw, 5/16-18 x 3/4 1. . . . . . . . . . 
27 810437 Clamp, wire, 1/2” 1. . . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

� INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.
Not Illustrated*

*
*

*

If you have an older Turf Truck using the older 5th Wheel Ball Hitch Kit (Part No. 890170), this
update kit will allow you to install the older ball hitch onto the new (1998 and later) turf trucks.

5th WHEEL BALL HITCH UPDATE KIT
PART NO. 894839

FOR USE ON
TURF TRUCKSTER MODELS

898650, 898652, 898659, 898662, 898663, 898664, 898684 & 898685



40

 

VICON SPREADER ACCESSORY, PART NO. 894606
AND

VICON FRAME KIT ACCESSORY, PART NO. 894613
USED WITH THE NO. 403 VICON SPREADER

TURF TRUCK MODELS 898650,
898652, 898659, 898662, 898663, 898664, 898684 & 898685

To use the Vicon Spreader your vehicle needs to be equipped with one of the
following: Mechanical PTO Accessory (Part No. 894766) or  the Hydraulic PTO
Accessory (Part No. 894644) with Hi-Low Hydraulics.

53

32

14
35

19
2

60

6962

70
17

71

7

34

16

19
2

41

26
52

192

5

61

8
9

65
67

82

38

59
80

36

54

47
48 49

66
51

23

83
2

19

8181

83

84

8

37
9
8

17

4

57

35

6
29

30 27

74

11
17

46

43

42

31
40

58 75

45

18

24 22

13
1

21
29 30

17

3

23

64
20

72

50

55
56

68

35
1

1
63

51

36

44

38

82

8

36

15

25

10

28
17

80

55
56

73
18

15
3

17



41

 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

◊ 894606 VICON spreader 1. . . . . . . . . . . . . . 
   OR

◊ 894613 Frame Kit 1. . . . . . . . . . . . . . . . . . . . 
1 103867 �Washer, 5/16 8. . . . . . . . . . . . . . . . 
2 120166 �Lockwasher, 1/2 12. . . . . . . . . . . . . 
3 120177 �Lockwasher, 3/8 4. . . . . . . . . . . . . . 
4 130167 �Screw, 5/16-18 x 2 1/4 1. . . . . . . . 
5 130538 �Screw, 7/16-14 x 1 1/4 4. . . . . . . . 
6 131794 �Screw, 3/8-16 x 2 1. . . . . . . . . . . . 
7 302030 �Screw, 1/4-20 x 1 1/4 1. . . . . . . . . 
8 303269 �Lockwasher, 7/16 12. . . . . . . . . . . 
9 304364 �Nut 7/16-14 8. . . . . . . . . . . . . . . . . . 
10 306325 �Lockwasher, 5/16 5. . . . . . . . . . . . 
11 306414 �Screw, 3/8-16 x 1 2. . . . . . . . . . . . 
12 306423 �Screw, 5/16-18 x 1 3/4 1. . . . . . . . 
13 306450 �Screw, 5/16-18 x 3/4 4. . . . . . . . . . 
14 306501 �Screw, 5/16-18 x 1 1/2 1. . . . . . . . 
15 306562 �Nut, 3/8-16 3. . . . . . . . . . . . . . . . . . 
16 306835 �Screw, 3/8-16 x 1 1/4 2. . . . . . . . . 
17 306981 �Washer, 3/8 10. . . . . . . . . . . . . . . . 
18 306982 �Washer, 7/16 8. . . . . . . . . . . . . . . . 
19 308332 �Nut, 1/2-13 12. . . . . . . . . . . . . . . . . 
20 309855 �Key, woodruff 1. . . . . . . . . . . . . . . . 
21 311213 �Screw, 3/8-16 x 3 1. . . . . . . . . . . . 
22 311392 �Screw, 7/16-14 x 2 2. . . . . . . . . . . 
23 311393 �Screw, 1/2-13 x 1 1/4 10. . . . . . . . 
24 311395 �Screw, 7/16-14 x 1 3/4 4. . . . . . . . 
25 311401 �Screw, 1/2-13 x 1 1/2 2. . . . . . . . . 
26 312176 �Screw, 1/2-13 x 1 3/4 2. . . . . . . . . 
27 831836 �Bushing 2. . . . . . . . . . . . . . . . . . . . . 
28 522653 �Bushing 1. . . . . . . . . . . . . . . . . . . . . 
29 523100 �Bushing 2. . . . . . . . . . . . . . . . . . . . . 
30 547596 �Sprocket, idler 2. . . . . . . . . . . . . . . 
31 548183 �Lockwasher, 5/16, heavy 1. . . . . . 
32 548518 �Grip, hand 1. . . . . . . . . . . . . . . . . . . 
33 800698 �Nut, 3/8-16, flangelock 8. . . . . . . . 
34 800059 �Nut, 1/4-20, lock 1. . . . . . . . . . . . . 
35 800290 �Nut, 5/16-18, lock 5. . . . . . . . . . . . 
36 800292 �Nut, 3/8-16, lock 4. . . . . . . . . . . . . 
37 800294 �Nut, 7/16-14, lock 4. . . . . . . . . . . . 
38 800438 �Screw, 3/8-16 x 2, socket hd. 2. . 
39 800500 �Bolt, 3/8-16 x 1 1/4, carriage 8. . . 
40 800513 �Screw, 5/16-18 x 1 1/4, sckt hd. 1. 
41 888568 Lock, cylinder (not included) 1. . . . . 

42 889851 �Chain, roller, #50 (67 links) 1. . . . . 
43 548481 ��Link, connector 1. . . . . . . . . . . . . . 
44 831625 �Sprocket, 16 tooth 1. . . . . . . . . . . . 
45 831895 �Cover, chain guard 1. . . . . . . . . . . 
46 832978 �Plate,guard 1. . . . . . . . . . . . . . . . . . 
47 889853 �Chain, roller, #50 (77 links) 1. . . . . 
48 548480 ��Link, half 1. . . . . . . . . . . . . . . . . . . 
49 548481 ��Link, connector 1. . . . . . . . . . . . . . 
50 833151 �Shaft, drive 1. . . . . . . . . . . . . . . . . . 
51 833157 �Tube, support, side 2. . . . . . . . . . . 
52 833162 �Tube, support, center 1. . . . . . . . . 
53 833167 �Tube, handle 1. . . . . . . . . . . . . . . . 
54 885023 �Sprocket, spreader 1. . . . . . . . . . . 
55 885866 �Pillow block 2. . . . . . . . . . . . . . . . . . 
56 807439 ��Fitting, lubrication 1. . . . . . . . . . . . 
57 887612 �Sprocket, P.T.O. 1. . . . . . . . . . . . . . 
58 887613 �Sprocket, 20 tooth 1. . . . . . . . . . . . 
59 888432 �Guard,chain 1. . . . . . . . . . . . . . . . . 
60 893088 �Tube, front w/decals 1. . . . . . . . . . 
61 893088 �Ring, support 1. . . . . . . . . . . . . . . . 
62 888436 �Lever, gate 1. . . . . . . . . . . . . . . . . . 
63 888437 �Hook, holddown 2. . . . . . . . . . . . . . 
64 888498 �Frame w/decals 1. . . . . . . . . . . . . . 
65 840990 ��Decal, information, Vicon 1. . . . . 
66 844639 ��Decal, ground speed 1. . . . . . . . . 
67 009039290 ��Decal, C.E. 1. . . . . . . . . . . . . . 
68 897102 �Cover, drive shaft w/decal 1. . . . . 
69 840901 �Decal, warning 2. . . . . . . . . . . . . . . 
70 800698 �Nut, 3/8-16, flangelock 1. . . . . . . . 
71 837105 �Stop 1. . . . . . . . . . . . . . . . . . . . . . . . 
72 825450 �Bushing 4. . . . . . . . . . . . . . . . . . . . . 
73 319773 �Screw, 7/16-14 x 2 1/2 4. . . . . . . . 
74 800449 �Nut, speed, 1/4-20 (w/accy) 1. . . . 
75 833830 �Screw, shoulder 1. . . . . . . . . . . . . . 
76 833060 �Spout (w/accy) 1. . . . . . . . . . . . . . . . 
77 833089 �Extension, agitator (w/accy) 1. . . . 
78 833131 �Tie down 2. . . . . . . . . . . . . . . . . . . . 
79 833134 �Block, mounting 4. . . . . . . . . . . . . . 
80 548804 �Nut, 3/8-16 4. . . . . . . . . . . . . . . . . . 
81 548911 �Nut, 5/16-18 4. . . . . . . . . . . . . . . . . 
82 800709 �Screw, 3/8-16 x 1 4. . . . . . . . . . . . 
83 800710 �Screw,  5/16-18 x 1 4. . . . . . . . . . . 
84 828819 �Bracket, angle 2. . . . . . . . . . . . . . . 

The Frame Kit (Part No. 894613) includes parts to mount the Vicon No. 403 only. The parts listed above are used
in both the Frame Kit and the Accessory (Part No. 894606) unless otherwise specified.

◊

� INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY

Shown as
Reference Only.

Hopper Available Only From Vicon

79

33

78

39

77
76



42

 

VICON SPREADER UPDATE KIT, PART NO. 894807
TURF TRUCK MODELS 898650,

898652, 898659, 898662, 898663, 898664, 898684 & 898685

This kit was designed to update the old Vicon Spreader (Part No. 888401A)
allowing it to be used on the new Turf Truck Models listed above.

1 844639 Decal, ground speed 1. . . . . . . . . . 
2 548804 Nut, 3/8-16 4. . . . . . . . . . . . . . . . . . . 
3 548911 Nut, 5/16-18 4. . . . . . . . . . . . . . . . . . 

4 800709 Screw, 3/8-16 x 1 4. . . . . . . . . . . . . 
5 800710 Screw,  5/16-18 x 1 4. . . . . . . . . . . . 
6 828819 Bracket, angle 2. . . . . . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

1 2

2

4
4

5

6

3 3

5

Vicon Frame
Shown as

Reference Only

28.00
(711.2 mm)

2.38
(50.5 mm)

32.81

15.43

3.43
(87.1 mm)

29.37
(746 mm)

.98
(24.9 mm)

(533.4 mm)

(392 mm)

Drill 31/64 (12.5 mm)
Diameter Hole

Drill 13/32 (10.5 mm)
Diameter Hole

Drill 31/64 (12.5 mm)
Diameter Hole

Drill 13/32 (10.5 mm)
Diameter Hole

The Older Vicon Spreader May Need Holes
Drilled in the Frame In Order to Mount to the
New Turf Truck. The Installation Instructions
Which Come With the Kit Will Give Detailed

Instructions for Drilling and Mounting.



43

LIGHT MOUNTING PLATE KIT, PART NUMBER 894777
FOR USE WITH HAULSTERS and TURF TRUCKSTERS

USING THE UPPER ROPS ACCESSORY

1
2

35

4

1 103867 Washer, 5/16 4. . . . . . . . . . . . . . . 
2 306325 Lockwasher, 5/16 4. . . . . . . . . . . 
3 306932 Nut, 5/16-18 4. . . . . . . . . . . . . . . . 
4 800030 Screw, 5/16-18 x 1 4. . . . . . . . . . 
5 844930 Plate, light mounting 1. . . . . . . . . 

Ref
No.

Part
 No. Description

  No.
Req’d.

1 450377 Nut, M6-1.00, staytite 2. . . . . . . . 
2 800934 Screw, M6-1.00 x 16 2. . . . . . . . . 
3 834691 Protectoseal cap 1. . . . . . . . . . . . 
4 841853 Coupler, gas cap 1. . . . . . . . . . . . 
5 844883 Guard, gas cap 1. . . . . . . . . . . . . 

Ref
No.

Part
 No. Description

  No.
Req’d.

2

3

4

5

1

PROTECTOSEAL GAS CAP ACCESSORY PART NO. 894720
FOR USE ON

HAULSTER MODELS 898702, 898703, 898714 & 898716
ALSO MOD NO. 53730



44

UPPER ROPS ACCESSORY, PART NUMBER 894761
ALSO MOD NO. 53715 and INCLUDED WITH CAB SET, MOD NO. 53721

FOR USE ON TURF TRUCKSTER MODELS 898650, 898652,
898659, 898662, 898663, 898664, 898684 & 898685 and

HAULSTER MODELS 898702, 898703, 898714, & 898716

REFERENCE
LOWER ROPS

REFERENCE
BACKRESTS

1

9
8

5

4

14

5

6

11 13

10

12 6
12

10

13
11

2

7

3

10
11

13

12



45

1 894761 ROPS, upper accessory 1. . . . . . . 
2 450453 �Nut, M8-1.25 (10.9) 4. . . . . . . . . . . 
3 450455 �Nut, M12-1.75 (10.9) 3. . . . . . . . . . 
4 450541 �Screw, M6-1 x 16 (4.8) 8. . . . . . . . 
5 452411 �Screw, M12-1.75 x 40 (8.8) 6. . . . 
6 800930 �Screw, M8-1.25 x 16 (8.8) 12. . . . 
7 841799 �Guard, seat belt 1. . . . . . . . . . . . . . 

8 844356 �Decal, ROPS warning 1. . . . . . . . 
9 844552 �Decal, ROPS certification 1. . . . . 
10 892200 �Belt, seat (retractable) 2. . . . . . . . 
11 311763 ��Screw, 1/2-20 x 1 1/4 2. . . . . . . . 
12 800559 ��Nut, 1/2-20 flange, crown lock 2. . 
13 831783 ��Washer, 1/2 2. . . . . . . . . . . . . . . . 
14 893632 �Support, backrest 4. . . . . . . . . . . . 

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

�INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY

WARNING!
Seat belts MUST BE installed with the ROPS upper frame.

UPPER ROPS ACCESSORY, PART NUMBER 894761
ALSO MOD NO. 53715 and INCLUDED WITH CAB SET, MOD NO. 53721

FOR USE ON TURF TRUCKSTER MODELS 898650, 898652,
898659, 898662, 898663, 898664, 898684 & 898685 and

HAULSTER MODELS 898702, 898703, 898714, & 898716



46

 

1
2

1
2

1
2

1

2

3

4

7

5
5

5

6

8

9

10
11

13

14
15

16
17

27

28

35

37
36

40
41

30

26

38

39

24

24

25

33
23

21

22
31
32

29

20

34

42
43

12

9

*

46

45
*

44

*

REF. ONLY

9
Only Used For Installation Of
The Insert-nut, Item No. 9.

STEEL DOOR ACCESSORIES
 PART NO’S. 894755 (GREEN, LEFT SIDE), 894756 (GREEN, RIGHT SIDE)

894783 (YELLOW, RIGHT SIDE),  894784 (YELLOW, RIGHT SIDE)
also MOD NO. 53722

FOR HAULSTERS AND TURF TRUCKS USING THE UPPER ROPS ACCESSORY

*

18
19

4

4

13
18
19

4

25

REF.
DOOR FRAME

Left Side
Door Shown



47

 

894755 Door, steel (left, green) 1. . . . . . . . . 
894756 Door, steel (right, green) 1. . . . . . . . 
894783 Door, steel (right, yellow) 1. . . . . . . 
894784 Door, steel (left, yellow) 1. . . . . . . . 

1 306463 �Pin, cotter 1/16 x1/2” 4. . . . . . . . . 
2 308089 �Washer, #10 4. . . . . . . . . . . . . . . . . 
3 450454 �Nut, M10-1.5 (10.9) (left side) 2. . . . 

450454 �Nut, M10-1.5 (10.9) (right side) 3. . 
4 452388 �Screw, M8-1.25 x 20 (8.8) 8. . . . . . 
5 452398 �Screw, M10-1.5 x 20 (8.8) (left) 4. . 

452398 �Screw, M10-1.5 x 20 (8.8) (right) 5
6 452402 �Screw, M10-1.5 x 50 (8.8) 2. . . . . . 
7 452695 �Screw, tapping M6-1 x 20 2. . . . . 
8 516634 �Pin, clevis, 3/8 x 1 3/4 1. . . . . . . . 
9 800961 �Nut, insert, M10 x 1 1/2 3. . . . . . . 
10 825823 �Strap 1. . . . . . . . . . . . . . . . . . . . . . . 
11 829038 �Bracket, strap 1. . . . . . . . . . . . . . . . 
12 844443 �Mount, door support 1. . . . . . . . . . 
13 844697 �Bracket, door mount 2. . . . . . . . . . 
14 894793 �Suppport, door (Left) 1. . . . . . . . . . 
15 894794 �Suppport, door (Right) 1. . . . . . . . . 
16 894802 �Striker, door (Left) 1. . . . . . . . . . . . 
17 894803 �Striker, door (Right) 1. . . . . . . . . . . 
18 894830 �Bracket, door pivot (Left) 2. . . . . . 
19 894831 �Bracket, door pivot (Right) 2. . . . . 

�Door, complete right 1. . . . . . . . . . 
�Door, complete left 1. . . . . . . . . . . 

20 548900 ��Screw, #10-24 (G5) 1. . . . . . . . . . 
21 800053 ��Nut, center lock, #10-24 1. . . . . . 
22 800059 ��Nut, center lock, 1/4-20 4. . . . . . 
23 800263 ��Screw, 1/4-20 x 1 1/4 (G5) 4. . . . 
24 800339 ��Nut, speed, #10A 6. . . . . . . . . . . . 
25 800344 ��Screw, tapping, #10 x 5/8 6. . . . . 
26 800483 ��Rivet, pop, 3/16 x 5/8 4. . . . . . . . 
27 800965 ��Screw, tapping, 12-14 x 3/4 4. . . 
28 800966 ��Screw, tapping, 12-14 x 1 3/4 7. 
29 828697 ��Arm 1. . . . . . . . . . . . . . . . . . . . . . . 
30 837960 ��Rod, short 1. . . . . . . . . . . . . . . . . . 
31 842463 ��Latch, door, (Left) 1. . . . . . . . . . . . 
32 842464 ��Latch, door, (Right) 1. . . . . . . . . . 
33 844707 ��Cover, door 1. . . . . . . . . . . . . . . . . 
34 844782 ��Rod, inside door release 1. . . . . . 
35 844945 ��Seal, door trim As Req’d. . . . . . . 
36 844986 ��Foam, 1” perforated (Left) 1. . . . . 
37 844987 ��Foam, 1” perforated (Right) 1. . . 
38 885927 ��Handle, paddle w/key 1. . . . . . . . 
39 885928 ��Handle, paddle 1. . . . . . . . . . . . . . 
40 894797 ��Door, frame (Left) 1. . . . . . . . . . . . 
41 894798 ��Door, frame (Right) 1. . . . . . . . . . 
42 894799 ��Window, door (Left) 1. . . . . . . . . . 
43 894800 ��Window, door (Right) 1. . . . . . . . . 
44 450220 Screw, M10-1.5 x 55 (8.8) 1. . . . . . 
45 450325 Nut, M10-1.5 1. . . . . . . . . . . . . . . . . 
46 845022 Tool, M10 insert-nut installation 1. 

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

• INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.

* Only used for the insertion of the insert-nut.

*
*
*

�

�

� Not Offered.

STEEL DOOR ACCESSORIES
 PART NO’S. 894755 (GREEN, LEFT SIDE), 894756 (GREEN, RIGHT SIDE)

894783 (YELLOW, RIGHT SIDE),  894784 (YELLOW, RIGHT SIDE)
also MOD NO. 53722

FOR HAULSTERS AND TURF TRUCKS USING THE UPPER ROPS ACCESSORY



48

WINDSHIELD WITH WIPER ACCESSORY, PART NO. 894757
also INCLUDED WITH CAB SET, MOD NO. 53721

FOR USE ON TURF TRUCKSTERS MODELS:
898650, 898652, 898659, 898662, 898663, 898664, 898684, 898685

and HAULSTER MODELS: 898702, 898703, 898714, 898716
USING THE UPPER ROPS ACCESSORY

When Installing the Clamps to
Support the Wire Harness to the
Inside of the Upper Rops, Make

sure the Harness  Does Not
Obstruct View of the Decals

Install to the Left of
the Dome Light Mount

FRONT
OF

VEHICLE

Hold Front Window Mount
in Position, Mark and Drill

Five (5) 7/32” (5.5 mm)
Holes For Installation

Drill 7/32” (5.5 mm)
Holes to Install the

Wire Harness Clamps

Ground Wire From
Wiper Harness

24

10

8

5

21

18
17

6
4

20
17

2 7 18 17

20

14

13

15

19

1

3

11

11

12

11

12

24

11

To Cover the Seam on the Inside
of the Windshield, Slice the Hose
Lengthwise. Use Loctite #414-50
(or Equivalent) to Super Glue the

Split Hose Over the Seam.

19

25

11

12

Seam to be in Center of Bottom
Edge. Use Loctite # 414-50

Super Glue (or Equivalent) to
Adhere Ends to Window. Use
Black Silicone to Seal Seam.

Place Toward Front Edge.
Seal Remaining Gaps
With Black Silicone.

22



49

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

1 306998 Lockwasher, #10, shakeproof 1. . . 
2 306379 Screw, #10-24 x 1 1. . . . . . . . . . . . . 
3 306531 Nut, #10-24 1. . . . . . . . . . . . . . . . . . 
4 450453 Nut, M8 2. . . . . . . . . . . . . . . . . . . . . . 
5 452390 Bolt, M8-1.25 x 30 2. . . . . . . . . . . . . 
6 548159 Washer, 5/16 2. . . . . . . . . . . . . . . . . 
7 548178 Washer, #10 1. . . . . . . . . . . . . . . . . . 
8 548941 Screw, 1/2-13 x 4 1/2 2. . . . . . . . . . 
9 819195 Screw, #8–18   x 1/2, tapping 4. . . 
10 800602 Nut, 1/2-13 2. . . . . . . . . . . . . . . . . . . 
11 452692 Screw, M6-1.0 x 12, tapping 13. . . 
12 814924 Clamp 4. . . . . . . . . . . . . . . . . . . . . . . 
13 826037 Blade, windshield wiper 1. . . . . . . . 

14 828682 Arm, windshield wiper 1. . . . . . . . . 
15 844112 Window, front 1. . . . . . . . . . . . . . . . . 
16 844925 Mount, front window latch 2. . . . . . 
17 844938 Grommet 4. . . . . . . . . . . . . . . . . . . . 
18 844939 Spacer, 3. . . . . . . . . . . . . . . . . . . . . . 
19 844944 Seal, 25’ (7.6 M) As Req’d.. . . . . . . . 
20 886497 Wiper motor 1. . . . . . . . . . . . . . . . . . 
21 894739 Hinge, window 2. . . . . . . . . . . . . . . . 
22 894740 Mount, front window 1. . . . . . . . . . . 

894804 Harness, wiper motor 1. . . . . . . . . . 
23 894863 Latch, window 2. . . . . . . . . . . . . . . . 
24 828378 Stripping (weather) 50’ As Req’d.. . . 
25 830425 Hose As Req’d.. . . . . . . . . . . . . . . . . 

*

Not Illustrated*

Drill 7/32” (5.5 mm)
Holes to Install the

Wire Harness Clamps

Drill a 1” (25.4 mm)
Hole in Side of Dash

for Harness Assembly

With
Ref. No. 23

23

11

9

16

11
12

With
Ref. No. 23

WINDSHIELD WITH WIPER ACCESSORY, PART NO. 894757
also INCLUDED WITH CAB SET, MOD NO. 53721

FOR USE ON TURF TRUCKSTERS MODELS:
898650, 898652, 898659, 898662, 898663, 898664, 898684, 898685

and HAULSTER MODELS: 898702, 898703, 898714, 898716
USING THE UPPER ROPS ACCESSORY



50

REAR WINDOW ACCESSORY, PART NO. 894758
also INCLUDED WITH CAB SET, MOD NO. 53721

FOR USE ON TURF TRUCKSTER
MODELS: 898650, 898652, 898659, 898662, 898663, 898664, 898684, 898685

and HAULSTER
MODELS: 898702, 898703, 898714, 898716

Hold Rear Window Mount
in Position, Mark and Drill

Five (5) 7/32” (5.5 mm)
Holes For Installation

To Cover the Seam on the Inside
of the Windshield, Slice the Hose
Lengthwise. Use Loctite #414-50
(or Equivalent) to Super Glue the

Split Hose Over the Seam.

Seam to be in Center of Bottom
Edge. Use Loctite # 414-50 Super

Glue (or Equivalent) to Adhere
Ends to Window. Use Black Silicone

to Remaining Gaps.

Place Toward Rear Edge.
Seal Remaining Gaps
With Black Silicone.

Reference
Back of Upper ROPS

FRONT
OF

VEHICLE

3

7

17

11

1

9

16

19

6

2
5

12

13
8

15

4

1814

10

17



51

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

1 450452 Nut, M6-1.00 4. . . . . . . . . . . . . . . . . 
2 450453 Nut, M8-1.25 2. . . . . . . . . . . . . . . . . 
3 450539 Screw, M6 x 12 4. . . . . . . . . . . . . . . 
4 452390 Bolt, M8-1.25 2. . . . . . . . . . . . . . . . . 
5 548159 Washer,  5/16 2. . . . . . . . . . . . . . . . 
6 548941 Screw, 1/2-13 x 4 1/2 2. . . . . . . . . . 
7 819195 Screw, #8-18 x 1/2, tapping 4. . . . . 
8 800602 Nut, 1/2-13 2. . . . . . . . . . . . . . . . . . . 
9 452692 Screw, M6-1.0 x 12, tapping 5. . . . 
10 844113 Window, back 1. . . . . . . . . . . . . . . . 

11 844926 Mount, rear window latch 2. . . . . . . 
12 844938 Grommet 2. . . . . . . . . . . . . . . . . . . . 
13 844939 Spacer 2. . . . . . . . . . . . . . . . . . . . . . 
14 844944 Seal, window As Req’d.. . . . . . . . . . . 
15 894739 Hinge, window 2. . . . . . . . . . . . . . . . 
16 894741 Mount, rear window 1. . . . . . . . . . . 
17 894863 Latch, window 2. . . . . . . . . . . . . . . . 
18 830425 Hose As Req’d.. . . . . . . . . . . . . . . . . 
19 828378 Stripping, weather As Req’d.. . . . . . 

REAR WINDOW ACCESSORY, PART NO. 894758
also INCLUDED WITH CAB SET, MOD NO. 53721

FOR USE ON TURF TRUCKSTER
MODELS: 898650, 898652, 898659, 898662, 898663, 898664, 898684, 898685

and HAULSTER
MODELS: 898702, 898703, 898714, 898716



52

HEATER/DEFROSTER ACCESSORY, PART NO. 894760
ALSO MOD NO. 53720

4-WHEEL TURF TRUCKSTER MODELS: 898652, 898659, 898662, 898664, 898685
and 4-WHEEL HAULSTER MODELS: 898702, 898714, 898716

Ref. No. 22 is Spliced into
the Bottom Radiator Hose.

After the Bottom Hose
Has Been Cut,

Remove 1” (25.4 mm) of
the Radiator Hose, 

Then Install the Y-Tube

From Bottom Hose
on Heater Core

For Suzuki 660 Only.
Remove Plug From

Engine, Attach Hose

Shown as
Reference Only

From Top Hose
on Heater Core

For Perkins Diesel Only.
Remove Plug From

Engine, Install Fitting

From Top Hose
on Heater Core

Existing
Hardware

Existing
Hardware

Existing
Hardware

To Y-Tube
Connector

To
Engine

Secure Hoses So
They Do Not Rub

Against Tire

Route Heater Hoses Along
Power Steering Hoses

Using Wire Ties to keep
Hoses Away From Tire

A

B

C

A

B

C

The Installation Instructions Provided With the
Accessory Will Give Dimensions For Drilling

and Cutting to Properly Install This Accessory.

7

2

14

21

9

24
7

2

18

2

2

13

17
21

5

28
6

16

4

27

8

2

29

1

26

12

25

2

11

6

6

19

20
28

27

3
22

6 3

10

15

Existing
Hardware



53

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

1 800934 Screw, M6-1 x 16 4. . . . . . . . . . . . . 
2 800943 Screw, 10-14 x 5/8, tapping 20. . . . 
3 820889 Clamp 2. . . . . . . . . . . . . . . . . . . . . . . 
4 821893 Trim, push-on As Req’d.. . . . . . . . . . 
5 823549 Tie, cable 15.5” (394 mm) 9. . . . . . . 
6 832033 Clamp 4. . . . . . . . . . . . . . . . . . . . . . . 
7 833846 Louver, air 2. . . . . . . . . . . . . . . . . . . 
8 833949 Core, heater 1. . . . . . . . . . . . . . . . . . 
9 834217 Hose, air (heater/defrost) 1. . . . . . . . 
10 842758 Fitting, hose, 5/8 I.D. 1. . . . . . . . . . . 
11 844115 Housing, heater core 1. . . . . . . . . . 
12 844161 Panel, heater base 1. . . . . . . . . . . . 
13 844327 Duct, defroster 1. . . . . . . . . . . . . . . . 
14 844788 Mount, air louver 1. . . . . . . . . . . . . . 
15 844789 Mount, air louver & switch 1. . . . . . 

16 844827 Insulation, heater housing 1. . . . . . 
17 844889 Bracket, defrost mount 1. . . . . . . . . 
18 844894 Plate, access w/heater 1. . . . . . . . . 
19 844895 Hose, heater 1. . . . . . . . . . . . . . . . . 
20 844911 Reducer, hose, 5/8” to 1/2” 1. . . . . 
21 844942 Hose, air (heater/defrost) 2. . . . . . . . 
22 888856 Tube, “Y” 1. . . . . . . . . . . . . . . . . . . . 
23 894544 Cover, heater 1. . . . . . . . . . . . . . . . . 
24 894801 Switch, heater, 3 speed 1. . . . . . . . 
25 894805 Fan, heater 1. . . . . . . . . . . . . . . . . . . 

894806 Harness, heater fan 1. . . . . . . . . . . 
26 450389 Washer, M6 4. . . . . . . . . . . . . . . . . . 
27 845126 Hose, heater, 80” (2 M) 1. . . . . . . . . 
28 845127 Hose, heater, 104” (2.6 M) 1. . . . . . 
29 833853 Clamp 1. . . . . . . . . . . . . . . . . . . . . . . 

Not Illustrated*

*

HEATER/DEFROSTER ACCESSORY, PART NO. 894760
ALSO MOD NO. 53720

4-WHEEL TURF TRUCKSTER MODELS: 898652, 898659, 898662, 898664, 898685
and 4-WHEEL HAULSTER MODELS: 898702, 898714, 898716



54

Ref. No. 22 is Spliced into
the Bottom Radiator Hose.

After the Bottom Hose
Has Been Cut,

Remove 1” (25.4 mm) of
the Radiator Hose, 

Then Install the Y-Tube

From Top Hose
on Heater Core.
May Have to Cut
for Proper Fit.

For Suzuki 660 Only.
Remove Plug From

Engine, Attach Hose

Shown as
Reference Only

From Bottom Hose
on Heater Core.

May Have to Cut for
Proper Fit.

For Perkins Diesel Only.
Remove Plug From

Engine, Install Fitting

Route Heater Hoses From Engine Along
Outside of Right Frame Rail, Up Through
Hole in Bottom of Clip (you will have to
cut)  Under Glove Box to Heater Core.

HEATER/DEFROSTER ACCESSORY, PART NO. 894759
ALSO MOD NO. 53719

3-WHEEL TURF TRUCKSTER MODELS: 898650, 898663, 898684
and 3-WHEEL HAULSTER MODEL: 898703

From Bottom Hose
on Heater Core

The Right Side Headlight Will Have to be
Removed in Order to Install This Accessory.

The Installation Instructions Provided With the
Accessory Will Give Dimensions For Drilling

and Cutting to Properly Install This Accessory.

A

B

C

A

C

B

This Section of the Front Clip
Will Need to be Cut-out. Refer
to the Installation Instructions

for Proper Dimensions.

Existing
Hardware

20

19

6

6

5

11

2

4

12
1

8

16

6

13
2

2

17

9

21

14

7

23

24 2

15

10

22

6

3

3

7

2

18

18



55

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

1 800934 Screw, M6-1 x 16 4. . . . . . . . . . . . . 
2 800943 Screw, 10-14 x 5/8, tapping 20. . . . 
3 820889 Clamp 2. . . . . . . . . . . . . . . . . . . . . . . 
4 894805 Fan, heater 1. . . . . . . . . . . . . . . . . . . 
5 823549 Tie, cable 15.5” (394 mm) 9. . . . . . . 
6 832033 Clamp 4. . . . . . . . . . . . . . . . . . . . . . . 
7 833846 Louver, air 2. . . . . . . . . . . . . . . . . . . 
8 833949 Core, heater 1. . . . . . . . . . . . . . . . . . 
9 834217 Hose, air (heater/defrost) 1. . . . . . . . 
10 842758 Fitting, hose, 5/8 I.D. 1. . . . . . . . . . . 
11 844115 Housing, heater core 1. . . . . . . . . . 
12 308090 Washer, 1/4 4. . . . . . . . . . . . . . . . . . 
13 844327 Duct, defroster 1. . . . . . . . . . . . . . . . 

14 844788 Mount, air louver 1. . . . . . . . . . . . . . 
15 844789 Mount, air louver & switch 1. . . . . . 
16 844827 Insulation, heater housing 1. . . . . . 
17 844889 Bracket, defrost mount 1. . . . . . . . . 
18 845127 Hose, heater 2. . . . . . . . . . . . . . . . . 
19 844895 Hose, heater 1. . . . . . . . . . . . . . . . . 
20 844911 Reducer, hose, 5/8” to 1/2” 1. . . . . 
21 844507 Hose, air (heater/defrost) 2. . . . . . . . 
22 888856 Tube, “Y” 1. . . . . . . . . . . . . . . . . . . . 
23 894801 Switch, heater, 3 speed 1. . . . . . . . 

894806 Harness, heater fan 1. . . . . . . . . . . 
24 2700284 Hose, air (heater/defrost) 1. . . . . . . 

Not Illustrated*

*

HEATER/DEFROSTER ACCESSORY, PART NO. 894759
ALSO MOD NO. 53719

3-WHEEL TURF TRUCKSTER MODELS: 898650, 898663, 898684
and 3-WHEEL HAULSTER MODEL: 898703



56

MECHANICAL PTO ACCESSORY, PART NO. 894766
ALSO MOD NO. 53726

TURF TRUCKSTER MODELS
898662, 898663, 898664, 898684 & 898685

21
19

2

17

8
20

22

37

7

8 36

32
25

9

10

9

26

3
24

9

10

9 23

28

13

6

5

12

13

12

15

14
12

1

5

4
2

13

29
30

34

35
8

13

3
18

9

10
39

9

12

12

9

10

9

13

11
31

33

11

38

Ref. Shifter Lever
Mounted to Side
of PTO Housing

Existing
Hardware

Existing
Hardware

Existing
Hardware, Mounts
to PTO Housing

8
23

Mounts to
Existing Shaft on

PTO Housing

32

16

40

27

Ref. Control Panel
& Upright

With
Ref. No. 32



57

1 132520 Nut, #10-32 1. . . . . . . . . . . . . . . . . . 
2 306328 Pin, cotter, 3/32 x 3/4 2. . . . . . . . . . 
3 306367 Key, woodruff 3. . . . . . . . . . . . . . . . 
4 308090 Washer, 1/4” 1. . . . . . . . . . . . . . . . . 
5 450452 Nut, M6-1 (G10.9) 3. . . . . . . . . . . . . 
6 450541 Screw, M6-1 x 16 (G4.8) 2. . . . . . . 
7 452378 Screw, M6-1 x 20 1. . . . . . . . . . . . . 
8 452398 Screw, M10-1.5 x 20 (G8.8) 8. . . . . 
9 522723 Flange, bearing 8. . . . . . . . . . . . . . . 
10 545786 Bearing assembly 4. . . . . . . . . . . . . 
11 548204 Screw, set, 3/8-16 x 3/8” 2. . . . . . . 
12 548911 Nut, 5/16-18 14. . . . . . . . . . . . . . . . 
13 800085 Bolt, carriage, 5/16-18 x 1 14. . . . . 
14 808689 Bracket 1. . . . . . . . . . . . . . . . . . . . . . 
15 813379 Pin, clevis, 1/4 x 3/8” 1. . . . . . . . . . 
16 320107 Tie, wire 1. . . . . . . . . . . . . . . . . . . . . 
17 821893 Trim, push on, black As Req’d. . . . 
18 831300 Shaft, PTO 1. . . . . . . . . . . . . . . . . . . 
19 844304 Cover, PTO 1. . . . . . . . . . . . . . . . . . 
20 844305 Bracket, PTO cover mounting 1. . 

21 844777 Pin, Clevis 1. . . . . . . . . . . . . . . . . . . 
22 844778 Spring, torsion 1. . . . . . . . . . . . . . . . 
23 845160 Sprocket, 50p, 18t, 7/8” id. 2. . . . . 
24 845214 Bracket, PTO rear 1. . . . . . . . . . . . 
25 845215 Bracket, PTO front 1. . . . . . . . . . . . 
26 845230 Shaft, PTO 1. . . . . . . . . . . . . . . . . . . 
27 845275 Decal, engine RPM to PTO RPM 1
28 845317 Chain, #50 roller, with link 1. . . . . . 
29 845342 Block, wear tensioner 1. . . . . . . . . 
30 845343 Bracket, tensioner 1. . . . . . . . . . . . 
31 888406 U-Joint 1. . . . . . . . . . . . . . . . . . . . . . 
32 893067 Kit, Control cable 1. . . . . . . . . . . . . 
33 895008 U-Joint and shaft 1. . . . . . . . . . . . . 
34 895051 Shield, PTO rear, with decal 1. . . . 
35 844643 �Decal, warning PTO cover 1. . . . 
36 895098 Shield, PTO front, with decal 1. . . 
37 840909 �Decal, warning – hand injury 1. . . 
38 895099 Bracket, PTO 1. . . . . . . . . . . . . . . . 
39 844643 �Decal, warning PTO cover 1. . . . 
40 840851 Decal, power take off 1. . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

� INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.

MECHANICAL PTO ACCESSORY, PART NO. 894766
ALSO MOD NO. 53726

TURF TRUCKSTER MODELS
898662, 898663, 898664, 898684 & 898685

Only vehicles built after  the following dates (starting with the serial no’s. shown)
will accept the mechanical PTO.

Model Serial No. Date Built

898662 - 4-wheel Suzuki 970

898663 - 3-wheel diesel

898664 - 4-wheel diesel

898684 - 3-wheel diesel EC

898685 - 4-wheel diesel EC

98007587 3-3-99

99001373 4-14-99

98009982 2-15-99

99001300 3-18-99

99000931 2-10-99

Vehicles manufactured before  these dates and serial no’s.
will not  accept the mechanical PTO.



58

28

3

19

10
1

5

16

18

30

EXISTING
HARDWARE

27

26

8
7

13

33

24

32

20
14

2117

2
4

22
11

12
23

25

34

9

6

21

15

29

39
38

35

31

36

37

HI-LO HYDRAULICS ACCESSORY
PART NO. 894712 (GAS) & 894713 (DIESEL)

ALSO MOD NO.’S 53717 (GAS) & 53718 (DIESEL)
TURF TRUCK MODELS

898650, 898652, 898659, 898662, 898663, 898664, 898684 & 898685

Seal Kit
 Part No. 2700260

for Ref. No. 36



59

1 120177 Lockwasher, 3/8 2. . . . . . . . . . . . . . 
2 300646 Screw,  1/4-20 x 3/4 1. . . . . . . . . . . 
3 302600 Screw, 3/8-16 x 1 1/2 1. . . . . . . . . . 
4 306396 Lockwasher, 1/4 1. . . . . . . . . . . . . . 
5 306562 Nut, 3/8-16 2. . . . . . . . . . . . . . . . . . . 
6 306834 Screw, 3/8-16 x 3/4 1. . . . . . . . . . . 
7 450453 Nut, M8-1.25 (10.9) 4. . . . . . . . . . . . 
8 452388 Screw, M8-1.25 x 20 (8.8) 2. . . . . . 
9 452392 Screw, M8-1.25 x 50 (8.8) 2. . . . . . 
10 800073 Bolt, carriage 3/8-16 x 1 1/4 1. . . . 
11 800254 Washer, 3/8 1. . . . . . . . . . . . . . . . . . 
12 800385 Screw, flange 3/8-16 x 3/4 1. . . . . 
13 800477 Screw, flange 3/8-16 x 1 3/4 1. . . . 
14 809174 Washer, 3/8 x 1 15/16 dia. 1. . . . . 
15 826558 Elbow, 90� (with o-ring) 1. . . . . . . . 
16 836206 Clamp, hose 1. . . . . . . . . . . . . . . . . 
17 838472 Bushing 1. . . . . . . . . . . . . . . . . . . . . 
18 839556 Adapter, hose (gas) 1. . . . . . . . . . . 

839557 Adapter, 90� hose (diesel) 1. . . . . . 
19 844559 Pulley, 5 1/2” (140 mm) (gas) 1. . . . 

548201 �Screw, set 5/16-18 x 5/16 2. . . . . 
844560 Pulley, 4 3/4” (121 mm) (diesel) 1. . 
548201 �Screw, set 5/16-18 x 5/16 2. . . . . 

20 844570 Cap, vinyl 1. . . . . . . . . . . . . . . . . . . . 
21 844571 Adapter, 90� .56 orb x .75 mjic 2. 
22 844586 Bushing, shoulder 1. . . . . . . . . . . . . 
23 844588 Plate, hi-lo engagement 1. . . . . . . 
24 844589 Bracket, valve mount 1. . . . . . . . . . 
25 844594 Lever, hi-lo 1. . . . . . . . . . . . . . . . . . . 
26 844609 Cover, hi-lo lever 1. . . . . . . . . . . . . . 
27 844621 Decal, hi-lo hydraulics 1. . . . . . . . . 
28 844626 Adapter, 90� 8-orb x 8-mjic 1. . . . . 
29 844627 Tee, swivel 1. . . . . . . . . . . . . . . . . . . 
30 844629 Hose, hydraulic 24” (607 mm) 1. . . 
31 844630 Hose, hydraulic 21” (533 mm) 1. . . 
32 844631 Hose, hydraulic 17” (432 mm) 1. . . 
33 844640 Bracket, lower valve mount 1. . . . . 
34 844652 Adapter, straight 1. . . . . . . . . . . . . . 
35 844792 Decal, hi-lo connections 1. . . . . . . 
36 894674 Pump, tandem hydraulic 1. . . . . . . 
37 894696 Valve, hydraulic selector 1. . . . . . . 
38 887085 Dipstick, hydraulic 1. . . . . . . . . . . . 
39 827486 Valve, relief 1. . . . . . . . . . . . . . . . . . 

2700260 Kit, seal 1. . . . . . . . . . . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

• INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY
Not illustrated.*

*

HI-LO HYDRAULICS ACCESSORY
PART NO. 894712 (GAS) & 894713 (DIESEL)

ALSO MOD NO.’S 53717 (GAS) & 53718 (DIESEL)
TURF TRUCK MODELS

898650, 898652, 898659, 898662, 898663, 898664, 898684 & 898685



60

2

3

4

6

8

20

11

19 36

29

31

9

10

12

30

17
21

16
32

28

27

23
7

22

37

38

18

14

4

25

13

24

33

34

31

21
15 6

6

8
20

11

10

19

15

30

35

39

42

40

41

26

HYDRAULIC PTO ACCESSORY, PART NO. 894644
ALSO MOD NO. 53716

TURF TRUCKSTER MODELS
898650, 898652, 898659, 898662, 898663, 898664, 898684 & 898685

USING THE HI-LO HYDRAULIC ACCESSORY

6

5

Reference
Control Panel &
Hydraulic Filter

Reference
Rear Platform Frame

Reference
Hydraulics Cover

Reference
Hydraulic Reservoir



61

1 133836 Tape, teflon As Req’d. . . . . . . . . . . 
2 306328 Pin, cotter, 3/32 x 3/4 1. . . . . . . . . . 
3 306367 Key, woodruff 1. . . . . . . . . . . . . . . . 
4 452398 Screw, M10-1.5 x 20 4. . . . . . . . . . 
5 452400 Screw, M10-1.5 x 30 2. . . . . . . . . . 
6 522723 Flange, bearing 4. . . . . . . . . . . . . . . 
7 523323 Sleeve, coupler 1. . . . . . . . . . . . . . . 
8 545786 Bearing, assembly 2. . . . . . . . . . . . 
9 548204 Screw, set, 3/8-16 x 3/8 1. . . . . . . . 
10 548911 Nut, flange lock, 5/16-18 6. . . . . . . 
11 800085 Bolt, carriage, 5/16-18 x 1 6. . . . . . 
12 800274 Screw, set, 1/4-20 x 5/16 1. . . . . . 
13 821893 Trim, push on (black) As Req’d. . . . 
14 823549 Tie, cable, 15 1/2” 4. . . . . . . . . . . . . 
15 825624 Clamp, hose 2. . . . . . . . . . . . . . . . . 
16 826590 Hose, case drain As Req’d. . . . . . . 
17 830816 Reducer, pipe 1. . . . . . . . . . . . . . . . 
18 831300 Shaft, PTO 1. . . . . . . . . . . . . . . . . . . 
19 832414 Ring, retaining 2. . . . . . . . . . . . . . . . 
20 832440 Collar, locking 2. . . . . . . . . . . . . . . . 
21 843303 Fitting, hose barb 2. . . . . . . . . . . . . 

22 844158 Hub, coupler, 7/8” ID 1. . . . . . . . . . 
23 844159 Hub, coupler, 5/8” ID 1. . . . . . . . . . 
24 844304 Cover, PTO 1. . . . . . . . . . . . . . . . . . 
25 844305 Bracket, PTO cover mounting 1. . 
26 845276 Decal, engine RPM to PTO RPM 1. . 
27 844618 Decal, hydr. and PTO operation 1. . . 
28 844627 Fitting, swivel nut tee 1. . . . . . . . . . 
29 844648 Adapter, 90° 1. . . . . . . . . . . . . . . . . 
30 844649 Adapter, straight 2. . . . . . . . . . . . . . 
31 844650 Hose, 1/2” x 60” 2. . . . . . . . . . . . . . 
32 844651 Adapter, straight 1. . . . . . . . . . . . . . 
33 844777 Pin, clevis 1. . . . . . . . . . . . . . . . . . . 
34 844778 Spring, torsion 1. . . . . . . . . . . . . . . . 
35 894640 Motor, hydraulic PTO 1. . . . . . . . . . 
36 894701 Coupler, hydraulic dryseal 1. . . . . . 
37 895118 Mount, hydraulic PTO 1. . . . . . . . . 
38 844643 �Decal, warning PTO cover 1. . . . 
39 450452 Nut, M6 flangelock (G10.9) 2. . . . . 
40 452380 Screw, M6-1 x 30 (G8.8) 2. . . . . . . 
41 844937 Plate, coupler retainer 1. . . . . . . . . 
42 844973 Bushing 2. . . . . . . . . . . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

� INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.
Not Illustrated*

*

HYDRAULIC PTO ACCESSORY, PART NO. 894644
ALSO MOD NO. 53716

TURF TRUCKSTER MODELS
898650, 898652, 898659, 898662, 898663, 898664, 898684 & 898685

USING THE HI-LO HYDRAULIC ACCESSORY



62

Ä
ÄÄÄ

ÄÄ

Ä
ÄÄ
Ä

TURN SIGNAL ACCESSORY, PART NO. 894764
ALSO MOD NO. 53727

TURF TRUCKSTER MODELS: 898650, 898652, 898659, 898662,
898663, 898664, 898684 & 898685

and HAULSTER MODELS: 898702, 898703, 898714, 898716

1” (25 mm)

4 1/2” (114 mm)

If Using the 5th Wheel, the
Light Brackets (Ref. No. 10)

Will Need to be Rotated
180� as Shown Below

Main
Harness

Existing
Taillight

Existing
Hardware

If Used With the 5th Wheel, the Light
Brackets Will have to be Rotated as

Shown in the Illustration to the Right. A
1” (25 mm) Diameter Hole Will Have to
be Drilled for Routing the Wire Harness

Remove and Discard the
Jumper Connector. Plug the Turn

Signal Switch into Connector
Jumper was Removed From.

Main
Harness

Jumper
Connector

Headlights Will Have to be
Removed in Order to Install

the Turn Signal Lamps

5

2

4

6

3

1

1
3

6

12
13

7

8

2

2

8

7

9

11

10

10

1

3

3

14

14



63

1 132520 Nut, #10-32 4. . . . . . . . . . . . . . . . . . 
2 320107 Tie, 7 1/2” (191 mm) 1. . . . . . . . . . . 
3 548178 Washer, #10 4. . . . . . . . . . . . . . . . . 
4 825501 Flasher, turn & hazard 12V 1. . . . . 
5 894288 Switch Turn signal 1. . . . . . . . . . . . 
6 894855 Light, turn signal 2. . . . . . . . . . . . . . 

837670 �Bulb, 32 CP, No. 1156 1. . . . . . . . 
7 450454 Nut, M10-1.50 4. . . . . . . . . . . . . . . . 

8 452399 Screw, M10-1.50 x 25 4. . . . . . . . . 
9 548910 Nut, 1/4-20 2. . . . . . . . . . . . . . . . . . . 
10 844870 Bracket, turn signal 2. . . . . . . . . . . 
11 893602 Lamp, stop and tail 1. . . . . . . . . . . . 

822049 �Bulb, 32-4 CP, No. 1157 1. . . . . . 
12 894846 Harness, turn signal 1. . . . . . . . . . . 
13 829630 �Connector, 4 contact, male 1. . . . 
14 829631 �Connector, 4 contact, female 2. . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

� INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.
Not Illustrated*

*

*

3.00”

2.25”
(57 mm)

1.25”
(31.5 mm)

(76.2 mm)

Drill 1 Hole
1 5/8” (41 mm)

2.50”
(63.5 mm)

Drill 2 Holes
7/32” (6 mm)

Right Side
Headlight

Mounting Hole Layout
for Front Turn Signals
Typical on Both Sides

53728 Mod, dome light 1. . . . . . . . . . . . . . . . . 
1 182399 Light, dome 1. . . . . . . . . . . . . . . . . . . . 
2 800965 Screw, #12-14 x 3/4 2. . . . . . . . . . . . . 
3 814924 Clamp 2. . . . . . . . . . . . . . . . . . . . . . . . . 
4 894804 Harness, wiper/dome light 1. . . . . . . . 

Ref
No.

Part
 No. Description

  No.
Req’d.

TURN SIGNAL ACCESSORY, PART NO. 894764
ALSO MOD NO. 53727

TURF TRUCKSTER MODELS: 898650, 898652, 898659, 898662,
898663, 898664, 898684 & 898685

and HAULSTER MODELS: 898702, 898703, 898714, 898716

DOME LIGHT, MOD NO. 53728
TURF TRUCKSTER MODELS: 898650, 898652, 898659, 898662,

898663, 898664, 898684 & 898685
and HAULSTER MODELS: 898702, 898703, 898714, 898716

1

2
3

4



64

CAB SET, MOD NO. 53721
FOR USE ON

TURF TRUCKSTER MODELS 898650, 898652,
898659, 898662, 898663, 898664, 898684 & 898685

and
HAULSTER MODELS 898702, 898703, 898714, & 898716

The Cab Set (Mod No. 53721) is actually a combination of the following accessories:

UPPER ROPS ACCESSORY, Part No. 894761 - see page 44

WINDSHIELD W/WIPER ACCESSORY, Part No. 894757 - see page 48

REAR WINDOW ACCESSORY, Part No. 894758 - see page 50

Also available for use with the Cab Set are the:

Part No. 894755 (Green, Left Side) - see page 46

Part No. 894756 (Green, Right Side) - see page 46

Part No. 894783 (Yellow, Left Side) - see page 46

Part No. 894784 (Yellow, Right Side) - see page 46

STEEL DOOR ACCESSORIES,



65

GALVANIZED FRAME
MOD NO. 53732 (3-WHEEL) & MOD NO. 53733 (4-WHEEL)

4-WHEEL TURF TRUCKSTER MODELS 898652, 898659, 898662, 898664, & 898685
and 3-WHEEL TURF TRUCKSTER MODELS 898650, 898663 & 898684

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

53732 Mod, galvanized frame (3-wheel) 1. 
1 893199G �Platform, turf (galvanized) 1. . . . 
2 897159G �Frame, main (galvanized) 1. . . . . 

53733 Mod, galvanized frame (4-wheel) 1. 
3 893199G �Platform, turf (galvanized) 1. . . . 
4 893235G �Frame, main (galvanized) 1. . . . . 

• INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

1
3

2

4

4-Wheel Frame

3-Wheel Frame



66

GALVANIZED FRAME
MOD NO. 53732 (3-WHEEL) & MOD NO. 53733 (4-WHEEL)
4-WHEEL HAULSTER MODELS 898702, 898714 & 898716

and 3-WHEEL HAULSTER MODEL 898703

Ref.
No.

Part
No. Description

 No.
Req’d

 No.
Req’dDescription

Part
No.

Ref.
No.

53724 Mod, galvanized frame (3-wheel) 1. 
1 893990G �Platform, turf (galvanized) 1. . . . 
2 894922G �Panel, fuel tank (galv.) 1. . . . . . . 
3 897159G �Frame, main (galv.) 1. . . . . . . . . . 

53725 Mod, galvanized frame (4-wheel) 1. 
4 893235G �Frame, main, 1/2 ton (galv.) 1. . 

5 894024G �Platform, turf, 1/2 ton (galv.) 1. . 
6 894922G �Panel, fuel tank (galv.) 1. . . . . . . 

53731 Mod, galvanized frame (4-wheel) 1. 
7 893235G �Frame, main, 1-ton (galv.) 1. . . . 
8 893404G �Platform, turf, 1-ton (galv.) 1. . . . 
9 894922G �Panel, fuel tank (galv.) 1. . . . . . . 

• INDENTED PART NAMES INDICATE THESE PARTS ARE INCLUDED IN PRECEDING ASSEMBLY

1
5
8

3

4
7

2
6
9

3-Wheel Frame

1 Ton Platform
Shown

4-Wheel Frame



67

1 826726 Connector, 1 contact male 1. . . . . 
2 841510 Panel, instrument, w/spdmtr 1. . . 
3 845101 Adapter, speedometer sender 1. . 
4 894911 Sender, speedometer 1. . . . . . . . . 

524358 �Terminal, male pin 3. . . . . . . . . . . . 
5 839850 �Receptacle, 3-wire 1. . . . . . . . . . . 

840117 �Lock, 3-wire 1. . . . . . . . . . . . . . . . . 

6 894912 Harness, speedometer 1. . . . . . . . 
  825748 �Terminal, 1/4 female 1. . . . . . . . . . 
7 825895 �Connector, 1 contact, male 1. . . . 

838769 �Terminal, socket 3. . . . . . . . . . . . . 
8 839849 �Plug, 3-wire 1. . . . . . . . . . . . . . . . . 

840118 �Lock, 3-wire 1. . . . . . . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

� INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY.
Not Illustrated*

*
*

*

*

Black

Green

SPEEDOMETER PANEL ACCESSORY, PART NO. 894782
ALSO MOD NO. 53734

FOR HAULSTER MODELS
898702, 898703, 898714, 898716

Remove Plug From Transmission.
Discard Plug and

Insert Speedometer Adapter.

Remove the Red/White Wire from
the Main Harness Connector and

Install it into the Single Connector
From the Kit.

Hook-up on Back
of Alternator

Engine and Transmission
Assembly Shown as

Reference Only

Dip Switch Levers on the
Dash Panel Positioned in the

Coded Sequence

SEQUENCE CODE
0 1 1 1 0 1 0 1

                                
                                
                                
                                
                                
                                
                                

                                
                                
                                
                                
                                
                                
                                
                                
                                
                                
                                
                                
                                

                                

                                

                                

                                
                                

                                

                                

                                
                                

*

3

2

5

8

6

7

1

4

Black

Green



68

7

22

7

20

15

7

7

4
4

28

7

24

26

7
2

19

30

18

38
33

34

31

37

40

36

39

32

35

10

10 8

9 6

12

42

3

2

14

4

7

21

4

41

60” BOX SIDES and TAILGATE W/AUTOMATIC TAILGATE RELEASE
ACCESSORY PART NO. 2700437

TURF TRUCKSTER MODELS 898652, 898659, 898662, 898664 & 898685
EQUIPPED WITH THE 60” FLATBED ACCESSORY (894769)

4

7

Reference Bracket
Welded To Flatbed

38

With
Ref. No. 27

Reference
Hydraulic Lift Cylinder

Reference
Under Side of Flatbed

3

5

5

11

17

43
44

44

44

45
46

46

47

47

50

4851 49

15

27

29

25

23

52
116

13



69

1 103867 Washer, 5/16” 1. . . . . . . . . . . . . . . . . 
2 103937 Washer, 5/8” 4. . . . . . . . . . . . . . . . . . 
3 306956 Pin, cotter, 1/8 x 3/4 2. . . . . . . . . . . 
4 450454 Nut, M10-1.50 (10.9) 16. . . . . . . . . . 
5 306375 Nut, 1/4-20 2. . . . . . . . . . . . . . . . . . . 
6 452390 Screw, M8-1.25 x 30 (8.8) 1. . . . . . . 
7 452398 Screw, M10-1.50 x 20 (8.8) 22. . . . . 
8 452399 Screw, M10-1.50 x 25 (8.8) 2. . . . . . 
9 819337 Bushing 1. . . . . . . . . . . . . . . . . . . . . . 
10 832185 Pin, clevis 2. . . . . . . . . . . . . . . . . . . . 
11 304364 Nut, 7/16-14 2. . . . . . . . . . . . . . . . . . 
12 844694 Slide, release 1. . . . . . . . . . . . . . . . . 
13 306982 Washer, 7/16” 2. . . . . . . . . . . . . . . . . 
14 844884 Bracket, pivot 1. . . . . . . . . . . . . . . . . 
15 2700575.7 Panel, box 2. . . . . . . . . . . . . . . . . 
16 306460 Screw, #10-24 x 3/8 4. . . . . . . . . . . . 
17 2700431.7 Tailgate 1. . . . . . . . . . . . . . . . . . . 
18 894735 Latch, tailgate, left 1. . . . . . . . . . . . . 
19 894746 Latch, tailgate, right 1. . . . . . . . . . . . 
20 2701388 Post, rear, left 1. . . . . . . . . . . . . . . 
21 845027 �Decal, pinch points 1. . . . . . . . . . . 
22 2701387 Post, rear, right 1. . . . . . . . . . . . . . 
23 845027 �Decal, pinch points 1. . . . . . . . . . . 
24 894750 Bracket, pivot, left 1. . . . . . . . . . . . . 
25 807439 �Fitting, grease 1. . . . . . . . . . . . . . . . 
26 894751 Bracket, pivot, right 1. . . . . . . . . . . . 
27 807439 �Fitting, grease 1. . . . . . . . . . . . . . . . 

28 894752 Pivot, center 1. . . . . . . . . . . . . . . . . . 
29 807439 �Fitting, grease 1. . . . . . . . . . . . . . . . 
30 894860 Tube, latch 1. . . . . . . . . . . . . . . . . . . 
31 894877 Actuator assembly 1. . . . . . . . . . . . . 
32 306388 �Nut, jam, 3/8-24 1. . . . . . . . . . . . . . 
33 450452 �Nut, flangelock M6-1.00 (10.9) 2. . 
34 452382 �Screw, M6-1.00 x 50 (8.8) 2. . . . . . 
35 827498 �Yoke 1. . . . . . . . . . . . . . . . . . . . . . . . 
36 837120 �Spring 1. . . . . . . . . . . . . . . . . . . . . . . 
37 844224 �Pin, roll, 3/16 x 3/4 1. . . . . . . . . . . . 
38 844979 �Bracket, mounting 2. . . . . . . . . . . . 
39 894859 �Bracket, spring mounting 1. . . . . . 
40 894881 �Rod 1. . . . . . . . . . . . . . . . . . . . . . . . . 
41 845129 �Spacer, spring mount 1. . . . . . . . . . 
42 450453 Nut, M8-1.25 (10.9) 1. . . . . . . . . . . . . 
43 306967 Pin, roll, .125 x 1 1/4 1. . . . . . . . . . . 
44 805452 Spring, compression 3. . . . . . . . . . . 
45 820388 Stop, tailgate 1. . . . . . . . . . . . . . . . . . 
46 2700436 Hinge, tailgate 2. . . . . . . . . . . . . . . 
47 2700553 Pin, lock 2. . . . . . . . . . . . . . . . . . . . 
48 2700557.7 Cover, tailgate 1. . . . . . . . . . . . . 
49 2701390 Cable, latch 1. . . . . . . . . . . . . . . . . . 
50 2700829 Cap, corner post (LH) 1. . . . . . . . . 
51 2700830 Cap, corner post (RH) 1. . . . . . . . . 
52 2700839 Pin, tailgate locking 1. . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

� INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY

60” BOX SIDES and TAILGATE W/AUTOMATIC TAILGATE RELEASE
ACCESSORY PART NO. 2700437

TURF TRUCKSTER MODELS 898652, 898659, 898662, 898664 & 898685
EQUIPPED WITH THE 60” FLATBED ACCESSORY (894769)



70

9

11

10

TAILGATE UPDATE KIT, PART NO. 2700860
TURF TRUCKSTER MODELS 898652, 898659, 898662, 898664 & 898685

EQUIPPED WITH THE 60” BOXSIDES AND TAILGATE ACCESSORY (894770)

14

14

13

2

16
18

18

18

20
3

3

4

4

6

5
7

12

10

8
115

17

1 103867 Washer, 5/16” 1. . . . . . . . . . . . . . . . . 
2 2700431.7 Tailgate 1. . . . . . . . . . . . . . . . . . . 
3 2700436 Hinge, tailgate 2. . . . . . . . . . . . . . . 
4 2700553 Pin, latch 2. . . . . . . . . . . . . . . . . . . . 
5 2700557.7 Cover, tailgate 1. . . . . . . . . . . . . 
6 2700829 Cap, corner post (left) 1. . . . . . . . . 
7 2700830 Cap, corner post (right) 1. . . . . . . . 
8 2700839 Pin, lock 1. . . . . . . . . . . . . . . . . . . . 
9 2701387 Post, right rear 1. . . . . . . . . . . . . . . 
10 845027 �Decal, pinch points 1. . . . . . . . . . . . 
11 2701388 Post, left rear 1. . . . . . . . . . . . . . . . 

845027 �Decal, pinch points 1. . . . . . . . . . . . 
12 2701390 Cable, latch 1. . . . . . . . . . . . . . . . . . 
13 304364 Nut, 7/16-14 2. . . . . . . . . . . . . . . . . . 
14 306375 Nut, 1/4-20 2. . . . . . . . . . . . . . . . . . . 
15 306460 Screw, #10-24 x 3/8 4. . . . . . . . . . . . 
16 306967 Pin, roll (1/8 x 1 1/8) 1. . . . . . . . . . . . . 
17 306982 Washer, 3/8 2. . . . . . . . . . . . . . . . . . . 
18 805452 Spring, compression 3. . . . . . . . . . . 
19 819177 Bushing 2. . . . . . . . . . . . . . . . . . . . . . 
20 820388 Tailgate stop 1. . . . . . . . . . . . . . . . . . 

Ref. Part No.
No.  No. Description Req’d.

Ref. Part No.
No.  No. Description Req’d.

� INDENTED PARTS NAMES INDICATE THESE PARTS ARE INCLUDED IN THE PRECEDING ASSEMBLY

Some earlier turf models have been equipped with the 894770 60” Boxside and Tailgate Accessory.
The 894770 Accessory has been discontinued and replaced with the 2700437, 60” Box Sides & Tailgate Accessory.

If you are replacing the tailgate from the 894770 Accessory, you will need to install this kit (detailed installation instruc-
tions are included with the kit).

This update kit was created to replace the tailgate and corner posts previously used in the 894770 Accessory
(See Service News 643). The new 2700437 Accessory has a tialgate which uses a cable latch system to release the tailgate.

(10)

Existing
Hardware

Existing
Hardware



71

5TH WHEEL IMPLEMENTS AND PRODUCTS
FOR USE WITH TURF TRUCKSTER MODELS

898650, 898652, 898659, 898662, 898663, 898664, 898684 & 898685
SOME OF THE PRODUCTS SHOWN BELOW REQUIRE THE USE OF THE

5TH WHEEL UPDATE KIT, PART NO. 894839
OR THE

5TH WHEEL ACCESSORY, PART NO. 894690

                                
                                

                                
                                
                                
                                
                                                                
                                
                                
                                
                                
                                
                                

                                

                                

                                

                                

                                
                                

                                

                                

                                
                                

Model Description

898558A GA 60 Aerator

898561 Top Dresser 2000

898562A Turf Master 300 Gal. Sprayer

890955 Quick Aerator

Heavy-duty twin aerating heads, floating turf guards and it’s own source of power let you aerate up to 1.1 acres
(0.5 ha/hr) per hour at a maximum coring depth of 4” (101.6 mm).
Features a Cushman 327 liquid cooled engine; electric brakes and a 60” (1.5M) aerating width with variable
hole patterns of 2.5” x 3.5” to 5” (64 mm x 89 mm to 127 mm).
8 individual tine arms with 3 tines per arm for a total of 24, 3/4” (19 mm) Clean Core tines.

Hydraulic powered (operated from the drivers seat), ground speed governor and a consistent spreading
thickness covering a 60” (1.5 M) swath, lets you cover large areas quickly and is light enough to use on greens.

Features a unitized steel frame with a galvanized steel hopper that can hold up to 2,500 lbs. (1,134 kg) of
material, yet exerts only 12 psi ground pressure.

Ideal for any turf area, including golf courses, athletic fields, industrial grounds, parks and cemeteries.
With a maximum of 9 holes per sq. ft. it delivers a coring depth up to 5” (127 mm) with an aerating pattern
of 6” x 7.75” (152 mm x 197 mm).

The Quick Aerator covers a 46” (1.2M) swath using a variety of tine styles: double-sided
slicing knives (standard), as well as 1/2” (13 mm) or 3/4” (19 mm) coring or open spoon tines.

High capacity 300 gal. (1,140 L) to reduce time-consuming refills. Computer-based controls are available
for absolute control over precision applications.
Features a lightweight molded fiberglass tank, Triple Duece Venturi jet agitation, hydraulically driven
centrifugal pump, hinged, leak-proof twist-lock lid and an external sight tube.

Contact your nearest Cushman dealer for the different spray booms, boom controls
and other accessories used with the sprayer.

ALSO AVAILABLE

892493 Accessory Lift and Storage rack
Designed to allow one person to install or remove accessories from any Cushman Turf Truckster.
Applicable accessories include. TD 1500, Vicon Spreader, Flatbed and Steel Box as well as others.

It features a heavy-duty steel frame, self-locking winch and a rated capacity of 1,500 lbs. (680 kg).


